PARTS CATALOG
H '5_8 s u D

SER. NO. H1560051~

HANIX EUROPE LTD.

PART NO. 41601-00132

https://tractormanualz.com/



How to Use Parts Catalogue

1. This parts catalogue covers all components for excavator model H15B plus-2 when
ordering parts refer to the under mentioned items.

2. To read the parts catalogue:
a) Parts marked with * are composed of assembly parts, Yx shows component parts.

b) Originally the parts are shown in essential numbers for unit machine in the column,
however, the component parts are meant for unit.

c) Parts marked with O in the parts No. column are not supplied by single piece but are
supplied in components are assembly.

d) Marks appearing in the column of interchangeability are as follows:

A.... New parts can take place of old parts, but no vice-versa.
B...... No interchangeability between new and old parts.
C.....n. Discontinued.

D....... Newly added parts.
E..... Both new and old parts applicable.

Q.......Quantity altered.

e) In the column of applicable machines are shown the machine serial numbers for
which the parts in the same column are used.

The year and month appearing there instead of machine serial number means the
time of alteration.

f) Standards and dimentions of parts are shown in the remarks column.
Note "Inc. ~" in case of supply in assembly.

g) In case of

line is drawn on the part number, replace that part with the part
below.

h) The abbreviations have meaning as follows:

ASSY....... ASSEMBLY CYL......... CYLINDER
ASS'Y...... ASSEMBLY COUN..... COUNTER
HYD......... HYDRAULIC VALA....... VALANCE
Hos HEAD N TR JOINT

https://tractormanualz.com/



INDEX

WORK EQUIPMENT

A11
A12

B10
B15
B21A
B21B
B22A
B22B
B23A
B23B
540
B50
B52
B61
B62
B63

WORK EQUIPMENT (1)
WORK EQUIPMENT (2)

UPPER FRAME

FLOOR PLATE ..ottt ee et ne e
CONTROL SYSTEM (1) -t
CONTROL SYSTEM (1) .ot eeeeeeeeeeeeeeseeeeee e eeeeeee e ee e neeens
CONTROL SYSTEM (2) .ot
CONTROL SYSTEM (2) e eeeeeeeeeeeeee e eeeeeeeee e eeee e enenons
CONTROL SYSTEM (3) - cre oo e e eee e eee e eeee e eneenon
CONTROL SYSTEM (3) vt eeee e eees e eeeeeeeee e eereeeee s enenens

TANK UNIT......

ENGINE COVER ..ottt e e s
CANOPY .ttt
TOOL BOX ..ottt e
CABIN ..ot
DOOR(FRONT, SIDE) ..o s s
CABIN PIPING ..ottt sttt

LOWER MACHINE

C11A

C11B
C12

TRACK FRAME (1) .o e me e en e
TRACK FRAME (1) oo eee e eeene e en e
TRACK FRAME (2) .o eeene e en e

POWER UNIT

D21
D22
D23

POWER UNIT (1) 11t eee e eeeeeeeee et eee s eeesses e ees e neeenee
POWER UNIT (2) c.eveeveeeeeeeeeee e eeseeeeeseeeeeeeeeeeeseeseees e e ens e eeenene
POWER UNIT (3) vt ereeeeeeeeeesee e eeeeee s eeeseee e eeseeneeenee

HYDRAULIC PIPING

E10
E21

WORK EQUIPMENT PIPING .....cone e
UPPER FRAME PIPING(1) ..oeuieiiee e e

https://tractormanualz.com/

10
14
18
20
22
26
30
34

62
66
70

74
78
82

86
90



E22 : UPPER FRAME PIPING(2) ....cuoeiiiiieeeee et 92
E23 : UPPER FRAME PIPING(3) ...oeviiiiiiiiese et 94
E24 : UPPER FRAME PIPING(4) ...ccuieiiiiiiieee et 90
E30 : CHASSIS FRAME PIPING ..o eeeee. 100

HYDRAULIC COMPONENT

F11 : CONTROL VALVE(1) weeeieeeeeeeeeeeeeeeeeeicieeeeeeeee et e e eeenn. 104
F12 . CONTROL VALVE(2) ..o 106
F20 : BOOM CYLINDER ..o ettt eeeee et ee e veeesee e nennme e meenenn . 108
F22 : ARM CYLINDER ..ottt e ee e ae e ee e e eneenenneaneenee 112
F24 : BUCKET CYLINDER. .....coe ettt et eeev e e a e vne e 114
F26 : DOZER CYLINDER ...t e et ettt et ee e e venvea e venenaen e 110
F28 : SWING CYLINDER ..o oot et ettt ee e e eeevenenaneeenenemn e mneennene 118
F29 : EXTEND CYLINDER ..ot ettt eeeeeaeeeeennenne e venenennnes 120
F40 : SWIVEL JOINT .o e e ettt ettt e eteee e ee e e ve e e e e e araieean e eneennneenes 122
A0 DRNEMOTOR ™ 108
F55 : TURNING MOTOR et ettt et eee e e e e e e enevnn e vne e 130
F61 : VALVE JOYSTICK .ot eeee e aaeeanennnn. 132
F70 : VALVE SOLENOID ..ottt ee et e e et ae e van e vneveeenne 134
F75 : VALVE SELECTOR ...ttt aee e ae e ee e ea e vaeeenann e 130
F80 : SOLENOID VALVE ... ettt et te e vee e enane e een e a e ae e 138

ELECTRIC SYSTEM
G10 : ELECTRIC SYSTEM ..ot eenen. 142

LABEL

OPTION

J21 : PTOPIPING ...ttt eeeen 104
J23 : TEST COUPLING ..ottt e ee 1D
J40 : CUT OFF SWITCH ... e e 108

ACCESSORY PARTS

https://tractormanualz.com/



WORK EQUIPMENT

https://tractormanualz.com/



WORK EQUIPMENT(1) A11

https://tractormanualz.com/
2



MODEL:H15B plus-2

WORK EQUIPMENT(1) A1
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;PHNC; ble Remarks
1 NHS3-11000-A SWING POST 1
2 NOS3-60100 PIN, SWING POST 1
3 HCA3-60001 COLLAR, POST PIN 1
4 HCA3-60004 WASHER 1 ¢ 40 X ¢ 17
5 0103-16035-a BOLT 1 M16 x 35
6 NOS1-60200 PIN, DOZER CYLINDER 2
7 NBC3-00001-1 COLLER 2 ¢ 20
8 0211-12025-a BOLT 2 M12 x 25
9 0389-12000-a WASHER 2 M12
¢ 10 | NHS3-21000-0 BOOM 1 INC 11, 12
% 11 | NOS3-21018 BUSH 2 ¢ 45
% 12 | 0493-35045-h DUST, SEAL 2 ¢ 35 ¢ 45
13 0540-02000-f NIPPLE, GREASE 1 Rcl1/8-A
14 | NOS3-60300 PIN, BOOM 1
15 | MBC3-00001-1 COLLER 1 ¢ 20
16 0211-12025-a BOLT 1 MI12 x 25
17 | 0389-12000-a WASHER 1 M12
18 | NOS3-60400 PIN, BOOM CYLINDER HEAD 1
19 | MBC3-00001-1 COLLER 1 ¢ 20
20 | 0211-12025-a BOLT 1 M12 x 25
21 0389-12000-a WASHER 1 M12
22 | NHS3-60001-0 PIN, CYLINDER 1
23 | MBC3-00001-1 COLLER 1 ¢ 20
24 0211-12025-a BOLT 1 M12 x 25
25 | 0389-12000-a WASHER 1 M12
26 | NHS3-60001-0 PIN, CYLINDER 1

https://tractormanualz.com/
3



MODEL:H15B plus-2

WORK EQUIPMENT(1) A1
SER. No:H1560051 ~ 99999
Key No. Part No. gréitl?tr;:hange- Part Name Q.ty ?eprl.)lli\% ble Remarks
27 | MBC3-00001-1 COLLER 1 ¢ 20
28 | 0211-12025-a BOLT 1 M12 x 25
29 | 0389-12000-a WASHER 1 M12
30 | NOS3-00001-1 COVER, BOOM CYLINDER 1
31 0211-12020-a BOLT 1 M12 X 20
32 | 0389-12000-a WASHER 1 M12
33 | NRS3-00004 TUBE, VINYL 2 ¢ 38 X ¢ 44-350)

https://tractormanualz.com/
4



WORK EQUIPMENT(2) A12




MODEL:H15B plus-2

WORK EQUIPMENT(2) A12
SER. No:H1560051 ~ 99999
Key No. Part No. irl;ﬁ%change- Part Name Q.ty SAeIi,I?Hl\IC(i ble Remarks
Y1 | NHS3-32000-0 ARM, LONG 1 IN(-§.2§ (L 6
% 2 | NOS3-21018 BUSH 2 ¢ 45
%3 | NOS3-31010 BUSH 4 ¢ 40
%4 | 0493-35045-h DUST, SEAL 2 ¢ 35 ¢ 45
%5 | 0493-30040-h DUST, SEAL 4 ¢ 30- ¢ 40
%6 | NHS3-31007-0 PIPE 1 ¢ 381
7 0540-02000-f NIPPLE, GREASE 1 Rcl/8-A
8 NOS3-60700 PIN, ARM CYLINDER ROD 1
9 MBC3-00001-1 COLLER 1 ¢ 20
10 | 0211-12025-a BOLT 1 M12 X 25
11 | 0389-12000-a WASHER 1 M12
12 | NOS3-60600-1 PIN, BOOM ARM 1
13 | 0294-30000-a NUT 1 M30U
14 | 0389-30000-a WASHER 1 M30
15 | MBC3-00001-1 COLLER 1 ¢ 20
16 0211-12025-a BOLT 1 M12 x 25
17 | 0389-12000-a WASHER 1 M12
18 | NOS3-60700 PIN, ARM CYLINDER ROD 1
19 | MBC3-00001-1 COLLER 1 ¢ 20
20 0211-12025-a BOLT 1 M12 x 25
21 | 0389-12000-a WAHSER 1 M12
22 | NHS3-51000-A BUCKET 1
23 | NOS3-60003 PIN, BUCKET @ 2
24 0540-02000-f NIPPLE, GREASE 2 Rcl1/8-A
25 | 0102-08060-a BOLT 2 M8 X 60
26 | 0251-08000-a NUT 4 M8

https://tractormanualz.com/

7



MODEL:H15B plus-2

WORK EQUIPMENT(2) A12
SER. No:H1560051 ~ 99999
Key No. Part No. grl;[l?trychange- Part Name Q.ty éeli.l.)lli\ﬁi ble Remarks
27 | NOS3-40001 LINK, BUCKET (R) 1
28 | NOS3-40200 LINK, BUCKET (L) 1
29 | NOS3-60002 PIN, BUCKET LINK 1
30 | 0540-02000-f NIPPLE, GREASE 1 Rcl1/8-A
31 0102-08060-a BOLT 1 M8 % 60
32 | 0251-08000-a NUT 2 M8
33 | NOS3-60001 PIN, BUCKET CYLINDER 1
34 | 0102-08060-a BOLT 1 M8 x 60
35 | 0251-08000-a NUT 2 M8
Y 36 | NOS3-40100 LINK, DUMP 1 INC. 37-38
% 37 | NOS3-31010 BUSH 2 ¢ 40
% 38 | 0493-30040-h SEAL, DUST 2 ¢ 30- ¢ 40
39 | 0542-02000-f NIPPLE, GREASE 2 Rcl1/8-C
40 | 0490-00500-b O-RING 4 1B-P50A
41 MBU3-00020 SHIM (A) AR ¢ 36 X ¢ 60
42 | MBU3-00021 SHIM (B) AR ¢ 36 X ¢ 60
43 MBU3-00026 SHIM (G) AR ¢ 51 X ¢ 100
44 | MBU3-00027 SHIM (H) AR ¢ 51 X ¢ 100
45 | NOS3-00005 SHIM AR ¢ 315 X ¢ 5(
46 | NOS3-00006 SHIM AR ¢ 31.5 X ¢ 5(

https://tractormanualz.com/
Q



UPPER FRAME

https://tractormanualz.com/



SWING FRAME B10

https://tractormanualz.com/



MODEL:H15B plus-2

SWING FRAME B10
SER. No:H1560051 ~ 99999
Key No. Part No. g%hftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 HHS2-11000-A FRAME, SWING 1 — H1560075
1-1 | HHS2-11000-B B FRAME, SWING 1 Hﬁ?%%gig;
1-2 | HHS2-11000-C B FRAME, SWING 1 H1560129 —
2 NOS2-10109 BUSH 2
3 0540-02000-F NIPPLE, GREASE 1 Rcl/8-A
4 NHS2-10001-0 COVER, SIDE (L) 1
5 NHS2-10002-0 COVER, SIDE (R) 1
6 0102-08020-a BOLT 6 M8 x 20
7 0389-08000-a WASHER 6 M8
8 NOS2-90001 STOPPER, SWIVEL 1
9 0211-10025-a BOLT 2 M10 x 25
10 | 0389-10000-a WASHER 2 M10
11 | NHS2-10004 COVER 1 — H1560675
11-1 | NHS2-10004-A B COVER 1 H1560676 —
12 | 0102-08015-a BOLT 2 M8 x 15.
13 | 0389-08000-a WASHER 2 M8
14 | NHS2-21000-0 WEIGHT, CONTER 1
15 | 0108-14085-a BOLT 4 M14 x 85
16 | NOS2-00005 WASHER 4 ¢ 16 X ¢ 35
17 | NOS2-50009 URETHAN FOAM 1
18 | NOS2-50012 URETHAN FOAM 1
19 | NOS2-50013 URETHAN FOAM 1
20 | 0540-02000-F NIPPLE, GREASE 3 Rcl/8-A
21—10736-02604-0 NIPPEE-CONNECTOR 3 Ret/&A
22 | 0731-02004-0 ELBOW, CONNECTOR 90° 3 Rc1/8-C
23 | 0754-04050-a TUBE, GREASE 1 500L

https://tractormanualz.com/

11



MODEL:H15B plus-2

SWING FRAME B10
SER. No:H1560051 ~ 99999
Key No. Part No. iréitl?tr;:hange- Part Name Q.ty éee,l?lli\% ble Remarks
24 | 0754-04055-a TUBE, GREASE 1 550L
25 | 0754-04065-a TUBE, GREASE 1 650L
26 | SP25-00004 MOTOR, TURNING 1 “Ea
27 0211-12030-a BOLT 4 M12 x 30
28 | 0389-12000- a WASHER 4 M12
29 NOS2-00007 PLATE, RUBBER 2 60 X 160
30 | 0800-42032-s GLOMMET 1
31 | 0814-35000-0 RUBBER, BUSHING 1
32 | 0815-30049-0 URETHAN FOAM 1 (130 x 490L
33 | 0815-30013-0 URETHAN FOAM 2 (130 x 125L
34 | 0815-30026-0 URETHAN FOAM 3 []130 x 260L
35 | 0815-30040-0 URETHAN FOAM 4 (130 x 400L
36 | NHS2-40036-0 URETHAN FOAM 1
37 | NHS2-10011-0 URETHAN FOAM 1

https://tractormanualz.com/

160



14

FLOOR PLATE B15

ENGINE
COVER(A)

https://tractormanualz.com/



MODEL:H15B plus-2

FLOOR PLATE B15
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?g; hange- Part Name Q.ty ?eI;PHNcg ble Remarks

38 | 0160-06060-a BOLT, SOCKET HEAD 2 M6 % 60

T NHS6-500010 COVER TTOOR T

2 0102-08020-a BOLT 8 M8 x 20
3 0389-08000-a WASHER 8 M8

4 NHS6-50003-A STAND, LEVER 1 — H1560112
4-1 | NHS6-50017 B STAND, LEVER 1 H1560113 —

5 NHS6-50009-A PLATE 1 — H1560112

5-1 NHS6-50020 B PLATE 1 H1560113 —

6 0102-08015-a BOLT 5 M8 x 15
7 0389-08000-a WASHER 5 M8

8 NHS6-50010-0 PLATE 1

9 NHS6-50015-B MAT, FLOOR 1 — H1560112

9-1 NHS6-50021 B MAT, FLOOR 1 H1560113 —

10 | SP66-00001 SEAT 1 — H1560283
10-1 | SP66-00004 B SEAT 1 H1560284 —

11 0160-08020-a BOLT, SOCKET HEAD 4 M8 x 20
12 | 892-20006 BELT, SEAT 1

13 | NHS2-45000-A PLATE, SEAT 1 — H1560128
13-1 | NHS2-45000-B E PLATE, SEAT 1 HI}I?%%%)Z%;
13-2 | NHS2-45000-C B PLATE, SEAT 1 H1560453 —

14 | 0211-10015-a BOLT 2 M10 x 15
15 | 0389-10000-a WASHER 2 M10
16 | 0102-08020-a BOLT 3 M8 x 20
17—1-0389-08000-= WASHER 3 M8
18 | NHS2-40011-A COVER, FRONT 1

19 | 0102-08015-a BOLT 4 M8 x 15

https://tractormanualz.com/

Jp—



MODEL:H15B plus-2

FLOOR PLATE B15
SER. No:H1560051 ~ 99999
Key No. Part No. gléitl?tgchange- Part Name Q.ty éé?%% ble Remarks
20 | 0389-08000-a WASHER 4 M8
21 0003-00000=5 EATCH T
22 | 0330-05008-a SCREW, PAN HEAD 2 M5 x 8
23 0383-05000-a WASHER 2 M5
24 | HHS7-00004-A BRACKET 1
25 | 0102-08015-a BOLT 3 M8 x 15
26 | 0389-08000-a WASHER 3 M8
Y¢ 27 | NHS2-10006-0 PIN, SLEW LOCK 1 INC. 28-34
% 28 | NHS2-10007-0 BAR 1
% 29 | NHS2-10008-0 PLATE 1
% 30 | NHS2-10009-0 PIN 1
% 31 | NHS2-10010-0 PIN 1
% 32 | 0383-05000-a WASHER 1
% 33 | 0420-01015-0 PIN, SPLIT 1
% 34 | 0311-12000-e NUT 1
35 | NHS6-00003-0 PLATE 1
36 | NHS7-00005-A BRACKET, FUSE 1
37 | 0102-06015-a BOLT 2 M6 x 15
38 | 0389-06000-a WASHER 2 M6
39 | NHS2-40032-0 D PLATE 1 H}ll?%%(l)%%;
39-1 | NHS2-40032-A B PLATE 1 H}ll?%%%)?}%;
40 | 0102-08015-a D BOLT 4 H1560129 — M8 X 15
41 0389-08000-a D WASHER 4 H1560129 — M8
43 0815-15036-1 URETHAN FOAM 1
44 | 0819-08001-0 D CAP 1 H1560129 —

https://tractormanualz.com/



MODEL:H15B plus-2

FLOOR PLATE B15
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty geliﬂl.)hNC(? ble Remarks
45 | 0387-12000-a D WASHER 1 H1560222 —
16— N S2=0046 B PEATE T H1560281—

https://tractormanualz.com/



CONTROL SYSTEM(1) B21A

https://tractormanualz.com/



MODEL:H15B plus-2

CONTROL SYSTEM(1) B21A
SER. No:H1560051 ~ H1560548
Key No. Part No. i%flftr; hange- Part Name Q.ty SAeDrI.)lil\IC;l. ble Remarks
1 NHS6-40024-0 STAND, LEVER (RH) 1
2 0162080202 BOET % WE—=—26
3 0389-08000-a WASHER 4 M8
4 0121-06030-a BOLT 4 M8 x 30
5 NHS6-00001-0 WASHER 4
6 NHS6-00002-0 PLATE 1
7 0389-06000-a WASHER 4 M6
8 NHS6-40004-0 COVER (B) 1
9 0102-08015-a BOLT 5 M8 x 15
10 | 0389-08000-a WASHER 5 M8
11 | NHS6-40018-0 COVER (O) 1
12 | 0102-08015-a BOLT 4 M8 x 15
13 | 0389-08000-a WASHER 4 M8
14 | NHS6-50027-0 PLATE 1
15 | NOSE-40001 PLATE, UPPER 1
16 | NOSE-40100 ARM REST ASS'Y 1
17 | 0102-05015-a BOLT 4 M5 x 15
18 | 0389-05000-a WASHER 6 M5
19 | 0102-05010-a BOLT 2 M5 X 10

https://tractormanualz.com/




15

CONTROL SYSTEM(1)

https://tractormanualz.com/

B21B




20

MODEL:H15B plus-2
CONTROL SYSTEM(1) B21B
SER. No:H1560549 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;PHNC; ble Remarks

1 NSS2-45870-A STAND, LEVER(RH) 1
2 0102-08020-a BOLT 4
3 0389-08000-a WASHER 4
4 NSS2-45970 BRACKET 1
5 NOSE-40100 ARM REST ASS’'Y 1
6 NOSE-40001 PLATE, UPPER 2
7 0102-05012-a BOLT 6
8 0383-05000-a WASHER 6
9 0380-05000-a WASHER, SPRING 2
10

11

12 | 0121-06030-a BOLT 4
13 | 0389-06000-a WASHER 4
14 | NSS2-45910 COVER 1
15 | MSS2-45920 COVER 1
16 | NSS2-45930 COVER 1
17 | 0330-04015-a SCREW, PANHEAD 8

https://tractormanualz.com/



21

CONTROL SYSTEM(2) B22A

https://tractormanualz.com/



22

MODEL:H15B plus-2
CONTROL SYSTEM(2) B22A
SER. No:H1560051 ~ H1560548
Key No. Part No. g%ﬁ?g; hange- Part Name Q.ty ?eI;PHNc; ble Remarks
1 NHS6-40028-0 BRACKET, STAND 1
2 024-16626== BOET 2 ME—<26
3 0389-10000-a WASHER 2 M10
Y4 | NHS6-40006-0 STAND, LEVER (LH) 1 INC. 5,6
%5 | 0480-20020-0 BUSH 2
#6 | NOS2-42001 SHAFT 1 ¢ 20
7 0120-06040-a BOLT 1 M6 % 40
8 0263-06000-a NUT 2 M6
9 NHS6-20020-0 LOCK, LEVER 1
10 | NFSH-42003 PLATE 1
11 0102-08020-a BOLT 1 M8 % 20
12 | 0389-08000-a WASHER 1 M8
13 | 870-00008 CRIP 1
14 | NOS2-42003 SPRING, RETURN 1 ¢ 2.3H45A
15 | NFSH-80001 DAMPER 1
16 | 0389-10000-a WASHER 2 M10
17 | 0420-02020-0 PIN, SPLIT 2 ¢ 2.0 x 20L
18 | ME30-028401-1 BOLT, PUSH 1 M10
19 | 0263-10000-f NUT 2 M10
20 NOS2-42002 PLATE, LOCK 1
21 0102-08020-a BOLT 2 M8 x 20
22 | 0389-08000-a WASHER 2 M8
23 NHS2-40020-0 BRACKET, LOCK 1 — H1560452
23— b DTS2 AGH20- £ BRALCRET L0 + Ho st —
24 | 0102-08020-a BOLT 4 M8 x 20
25 | 0389-08000-a WASHER 4 M8

https://tractormanualz.com/



23

MODEL:H15B plus-2
CONTROL SYSTEM(2) B22A
SER. No:H1560051 ~ H1560548

Key No. Part No. gléitltistgchange- Part Name Q.ty éé?%% ble Remarks
26 | NPS8-00500 SAFETY LOCK SWICTH ASS'Y 1
27 | 0330-04025-a SCREW, PAN HEAD 2 M4 x 25
28 | 0383-04000-a WASHER 2 M4
29 | NHS2-40017-0 COWL 1 — H1560452
29-1 | NHS2-40017-A B COWL 1 H1560453 —
30 | 0102-08015-a BOLT 2 M8 X 15
31 0389-08000-a WASHER 2 M8
32 | 0121-06025-a BOLT 4 M6 x 30
33 0389-06000-a WASHER 4 M6
34 | NHS6-00001-0 WASHER 4
35 | NHS6-00002-0 PLATE 1
36 | NHS6-40001-0 COVER (A) 1
37 | 0102-08015-a BOLT 5 M8 x 15
38 | 0389-08000-a WASHER 5 M8
39 | NHS6-40023-0 COVER (D) 1
40 | 0102-08015-a BOLT 4 M8 x 15
41 0389-08000-a WASHER 4 M8
42 | 0918-00000- CUSHION, RUBBER 2
43 NHS6-50027-0 PLATE 1
44 | NOSE-40001 PLATE, UPPER 1
45 NOSE-40100 ARM REST ASS’Y 1
46 0102-05010-a BOLT 4 M5 x 10

https://tractormanualz.com/



24

CONTROL SYSTEM(2) B22B

https://tractormanualz.com/



26

MODEL:H15B plus-2
CONTROL SYSTEM(2) B22B
SER. No:H1560549 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks

1 NHS6-40028 BRACKET, STAND 1
3 0389-10000-a WASHER 2
4 NSS2-45860-A STAND, LEVER (LH) 1
5 0480-20015-0 BUSH 2
6 NSS2-45880 BAR 1
7 0120-06040-a BOLT 1
8 0263-06000-a NUT 2
9

10

11 0121-06030-a BOLT 4
12 | 0389-06000-a WASHER 4
13 | NSS2-45882 LEVER, LOCK 1
14 | NFSH-42003 PLATE 1
15 | 0102-08020-a BOLT 1
16 | 0387-08000-a WASHER 1
17 | 870-00008 GRIP 1
18 | NOS2-42003 SPRING, RETURN 1
19 | NFSH-80001 DAMPER 1
20 | 0389-10000-a WASHER 2
21 0420-02020-0 PIN, SPLIT 2
22 | ME30-028401-1 BOLT, PUSH 1
23 | 0263-10000-f NUT 2
= NOS2-42002 PLATE TOCK -
25 | 0102-08020-a BOLT 2
26 | 0389-08000-a WASHER 2

https://tractormanualz.com/



27

MODEL:H15B plus-2
CONTROL SYSTEM(2) B22B
SER. No:H1560549 ~ 99999
Key No. Part No. gréitl%change- Part Name Q.ty SAeIi,l?lli\IC(i ble Remarks
27 | NHS2-40020-A BRACKET, LOCK 1
29 | 0389-08000-a WASHER 4
30 | NPS8-00500 [;’:_j SAFETY LOCK SWITCH ASS'Y 1
31 | 0330-04025-a SCREW, PANHEAD 2
32 | 0383-04000-a WASHER 2
33 | NHS2-40017-A COWL 1
34 | 0102-08015-a BOLT 2
35 | 0389-08000-a WASHER 2
36 | NSS2-45970 BRACKET 1
37 | NOSE-40100 ARM REST ASS’Y 1
38 | NOSE-40001 PLATE, UPPER 2
39 | 0102-05012-a BOLT 6
40 | 0383-05000-a WASHER 6
41 | 0380-05000-a WASHER, SPRING 2
42 NSS2-45940 COVER 1
43 | NSS2-45950 COVER 1
44 | NSS2-45960 COVER 1
45 | 0330-04015-a SCREW, PANHEAD 8

https://tractormanuaiz.com/



28

CONTROL SYSTEM(3) B23A

https://tractormanualz.com/



30

MODEL:H15B plus-2
CONTROL SYSTEM(3) B23A
SER. No:H1560051~H1560112

Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;PHNC; ble Remarks
1 NHS6-20001-0 PLATE 1 — H1560128
1-1 NHS6-20001-A B BRACKET 1 H1560129 —
2 0102-08020-a BOLT 2 M8 x 20
3 0389-08000-a WASHER 2 M8
4 NHS6-20002-0 LEVER, DRIVE (L) 1
5 0480-20020-0 BUSH 2
6 NHS6-20003-0 LEVER, DRIVE (R) 1
7 0480-20020-0 BUSH 2
8 822-00080 BOOTS 2
9 0266-14000-f NUT 3 M14
10 | 41301-01610 GRIP 3
11 NHS6-20007-0 LEVER, DOZER 1
12 | 0480-20030-0 BUSH 1
13 | 0211-10015-a BOLT 1 M10 x 15
14 | 0387-10000-a WASHER 1 M10
15 | NHS6-50011-0 PIN, DRIVE LEVER 1
16 | 0102-08015-a BOLT 1 M8 x 15
17 | 0389-08000-a WASHER 1 M8
18 | NHS6-20013-0 PEDAL 2
19 | 0480-20025-0 BUSH 2
20 | NB50-023013-1 PIN, SWING () 2 ¢ 20
21 0211-10055-a BOLT 2 M10 X 55
22 | 0387-10000-a WASHER 2 M10
23— MBU6-24001 NON-SLIP 2
24 | NHS6-20016-0 STOPPER, PEDAL (L) 1
25 | NHS6-20018-0 STOPPER, PEDAL 1

https:/ftractormanuatz.comy



31

MODEL:H15B plus-2
CONTROL SYSTEM(3) B23A
SER. No:H1560051~H1560112
Key No. Part No. gréitl?tr;:hange- Part Name Q.ty ?eprl.)lli\% ble Remarks
26 | 0102-08020-a BOLT 4 M8 x 20
27 | 0389-08000-a WASHER 4 M8
28 | MBU6-27001 NON SLIP 2
29 | SP65-00004 WIRE, PUSH PULL 1 1100L
30 | SP65-00003 WIRE, PUSH PULL 4 1350L
31 NHS6-20017-0 END, ROD 10 (114
32 | NOS2-40005 PIN 10 ¢ 8
33 | 0420-01015-0 PIN, SPLIT 10 ¢ 1.2 X 15L
34 | 0383-05000-a WASHER 10 M5
35 | 0263-05000-a NUT 10 M5
36 | 0102-08020-a BOLT 4 M8 x 20
37 | 0389-08000-a WASHER 4 M8

44 I 4 1 /
TIPS /7TUdULluNTarudi£. COITI/




32

CONTROL SYSTEM(3) B23B

1ﬁttps://tractormanualz.com/



34

MODEL:H15B plus-2
CONTROL SYSTEM(3) B23B
SER. No:H1560113 ~ 99999
Key No. Part No. irl;itl%change- Part Name Q.ty é&l?%% ble Remarks
1 NHS6-20001 PLATE 1 — H1560112
b — N HS6-20001-A = D - MBS —
2 0102-08020-a BOLT 3 M8 x 20
3 0389-08000-a WASHER 3 M8
4 NHS6-20002 LEVER, DRIVE (L) 1
5 0480-20020-0 BUSH 4
6 NHS6-20003 LEVER, DRIVE (R) 1
7 822-00080 BOOTS 2
8 0266-14000-f NUT 2
9 41301-01610 GRIP 2 M14
10 | NHS6-20007 LEVER, DOZER 1
11 0480-20030-0 BUSH 1
12 | 0211-10015-a BOLT 1 M10 x 15
13 | 0387-10000-a WASHER 1 M10
14 | NHS6-50011 PIN, DRIVE LEVER 1
15 ] 0102-08015-a BOLT 1 M8 x 15
16 | 0389-08000-a WASHER 1 M8
17 | NHS6-50017 B LEVER, STAND 1
18 | NHS6-50010 PLATE 1
19 | 0102-08015-a BOLT 2 M8 x 15
20 ]| 0389-08000-a WASHER 2 M8
21 NHS6-50020 B PLATE 1
22 | 0102-08020-a BOLT 3
23 0389-08000-q WASHER 3
24 | NHS6-50021 B MAT, FLOOR 1
25 | SP65-00004 PUSH, PULL WIRE . 1 1100L

r al=z ~An
IMipyo. /7 avivuimiidriivual4 . UUITTI




35

MODEL:H15B plus-2
CONTROL SYSTEM(3) 823 B
SER. No:H1560113 ~ 99999
Key No. Part No. grl;[l?trychange- Part Name Q.ty éel?lﬁﬁi ble Remarks
26 SP65-00003 Q PUSH, PULL WIRE 2 135L
o e e = ROD-1oD & bl
28 NOS2-40005 Q PIN 6
29 0420-01015-0 Q PIN, SPLIT 6
30 0383-05000-a Q WASHER 6
31 0263-05000-a Q NUT 6
32 0102-08020-a BOLT 4 M8 %X 20
33 0389-08000-a WASHER 4 M8




36

B30

TANK UNIT

https://tractormanualz.com/



38

MODEL:H15B plus-2
TANK UNIT B30
SER. No:H1560051 ~ 99999
Key No. Part No. i%flftr; hange- Part Name Q.ty SAeDrI.)lil\IC;l. ble Remarks
1 HHS2-31000-A TANK, FUEL 1 — H1560128
—1—HHE2-3H006-B = A o + Hea00 =
2 0102-08015-a BOLT 4 M8 x 15
3 0389-08000-a WASHER 4 M8
4 PA-5219 GAUGE, FUEL 1
5 0331-06015-a SCREW, FLAT HEAD 2 M6 X 15
6 562-00900 STRAINER 1
7 NAS8-00010 CAP, TANK 1
8 NAS8-00011 PACKING 1
9 NS20-80001 UNIT, SENDER 1
10 | 0120-05010-a BOLT 5 M5 x 10
11 0380-05000-a WASHER, SPRING 5 M5
12 | 41301-01430 COCK, DRAIN 1
13 | 0757-10170-0 HOSE, VINYL 1 ¢ 10 X ¢ 12-11014
14 | 0760-11600-0 CLIP 1
15 | NHS2-32000-0 TANK, HYD 1 — H1560091
15-1 | NHS2-32000-A B TANK, HYD 1 H1560092 —
16 | 0102-08015-a BOLT 3 M8 x 15
17 | 0389-08000-a WASHER 3 M8
18 | 30554-61024 PLUG, DRAIN 1
19 | 0490-00029-h O-RING 1 P29
20 | SP23-00001 FILTER, SUCTION 1
21 0491-00125-a O-RING 1 G125
22 NHS2-30004-0 FLANGE 1
23 | 0102-08015-a BOLT 4 M8 x 15
24 | 0389-08000-a WASHER 4 M8

ttps:/tractormanualz.com/
hitps: lz.com




39

MODEL:H15B plus-2
TANK UNIT B30
SER. No:H1560051 ~ 99999
Key No. Part No. g%h?ghange' Part Name Q.ty éelz,l?lli\% ble Remarks
25 41301-01240 GAUGE, LEVEL 1
26 | 0547-12000-0 PLUG 1
27 | NHS2-30001-0 COVER, BATTERY 1
28 | 0102-08015-a BOLT 2 M8 x 15
29 | 0389-08000-a WASHER 2 M8
30 | 0909-0000 RUBBER, CUSHION 1
31 | 0800-42032 GROMMET 1
32 | NHS2-30006 D URETHAN FOAM 1 H1560129 —

h’r’rp¢//’rmr~’rnrmnmml7 com/




40

B40
ENGINE COVER




42

MODEL:H15B plus-2
ENGINE COVER B40
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eIZ;I.DliNC; ble Remarks
1 NHS2-41000-A COVER, ENGINE (A) 1
2 0211-10035-a BOLT 6 M10 x 35
3 0389-10000-a WASHER 6 M10
4 0813-09065-0 WEATHER STRIP 1 650L
5 0813-09037-0 WEATHER STRIP 2 370L
6 NHS2-40026-0 PLATE 1
7 0102-08015-a BOLT 4 M8 x 15
8 0389-08000-a WASHER 4 M8
9 NHS2-42000-0 COVER, ENGINE (B) 1
10 | 0102-08015-a BOLT 5 M8 x 15
11 | 0389-08000-a WASHER 5 M8
12 | 0813-09065-0 WEATHER STRIP 1 650L
13 | NHS2-43000-A COVER, ENGINE (C) 1
14 | 0003-00000-s LATCH 1
15 | 0330-05008-a SCREW, PAN HEAD 2 M5 x 8
16 | 0383-05000-a WASHER 2 M5
17 | 0102-08015-a BOLT 3 M8 x 15
18 | 0389-08000-a WASHER 3 M8
19 | NHS2-44000-0 COVER, ENGINE (D) 1 — H1560596
19-1 | NHS2-44000-A A COVER, ENGINE (D) 1 H1560597 —
20 | 0102-08015-a BOLT 5 M8 x 15
21 | 0389-08000-a WASHER 5 M8
22 | NHS2-40028-0 PLATE 1 — H1560596
23 0102-06010-2 BOLT 4 — H1560596 M6 X 10
24 | 0389-06000-a WASHER 4 — H1560596 M6
2 | NSA00299 PL1%¥tE.r:)S'//tractormanualz com/ ’




43

MODEL:H15B plus-2
ENGINE COVER B40
SER. No:H1560051 ~ 99999
Key No. Part No. glgi[l(ietrychange- Part Name Q.ty SAeI;,Plli\Icg ble Remarks
26 | NOS2-55000 COVER, ENGINE (B) ASS'Y 1
27 | 4130101630 KEY ]
28 | 41301-01620 COVER, LOCK 1
29 | 0102-06015-a BOLT 2 M6 X 15
30 | 0389-06000-a WASHER 2 M6
31 0813-09045-0 WEATHER STRIP 1 450L
32 | 0813-08230-0 WEATHER STRIP 1 2300L
33 1350-00800 HINGE 2
34 | 0102-08015-a BOLT 8 M8 X 15
35 | 0389-08000-a WASHER 8 M8
36 | MBC2-55001 GUIDE, SLIDE 1
37 | 0389-10000-a WASHER 2 M10
38 | 0420-02020-0 PIN, SPLIT 2 ¢ 2.0 x 20L
39 | NOS2-50600 BRACKET ASS'Y 1
40 | 0102-10025-a BOLT 2 MI10 x 25
41 0389-10000-a WASHER 2 M10
42 | NOS2-50400 LATCH BRACKET ASS'Y 1
43 | 0102-08025-a BOLT 2 M8 X 25
44 | 0387-08000-a WASHER 2 M8
45 | NOS2-50005 SHIM AR t2.3
46 | NOS2-50006 SHIM AR t1.2
47 | NHS2-40001-A URETHAN FOAM ASS'Y 1 — H1551160
47-1 | NHS2-40001-A A URETHAN FOAM ASS'Y 1 H1551160 —
48 NHS2-40030-0 URETHAN FOAM 1
49 41301-01720 HANDLE 1
P0 | DB0060055s GROMMt]%_gs://tractormanualz.com/ !




44

MODEL:H15B plus-2
ENGINE COVER B40
SER. No:H1560051 ~ 99999
Key No. Part No. irl;itl%change- Part Name Q.ty é&l?%% ble Remarks
51 0813-08200-0 WEATHER STRIP 1 2000L
59 NES2.40031.0 LURETHAN EQAM 1
53 NHS2-40037-0 URETHAN FOAM 1 — H1560596
54 NHS2-40038-0 URETHAN FOAM 1

https://tractormanualz.com/




45

B50

CANOPY

httpgwctormanualz.com/



46

MODEL:H15B plus-2
CANOPY B50
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks
1 NHS2-61000-0 ROOF 1 — H1560128
1.1 NHS2.61000.A E ROQE ] H1560120 —»
2 0211-12030-a BOLT 4 M12 x 30
3 0389-12000-a WASHER 4 M12
4 SOOHRUAC22( D RUBBER H 1 H1560129 —
5 NHS2-60002 D GLASS 1 H1560129 —
6 NHS2-60001 D GUARD 1 H1560129 —
7 0102-08020-a D BOLT 4 H1560129 — M8 x 20
8 0389-08000-a D WASHER 4 H1560129 — M8
9 0814-16000-0 D BUSHING, RUBBER 2 H1560158 —

https://tractormanualz.com/




47

B52

TOOL BOX

om/

alz

https://tractormanu



48

MODEL:H15B plus-2
TOOL BOX B52
SER. No:H1560051 ~ 99999
Key No. Part No. g%hftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 NHS2-62000 TOOL BOX 1
2 0102.08015.2 BQLT 2 M8 x 15
3 0389-08000-a WASHER 2 M8
4 MBU2-31102 HOLDER, GREASE GUN 1
5 0330-06010-a SCREW, PAN HEAD 2 M6 X 10
6 0383-06000-a WASHER 2 M6
7 0013-01001-0 SNAP, FASTENER 1
8 0331-03004-a SCREW, FLAT HEAD 4 M3 X 4
9 0014-01003-R STAY 1
10 | 0331-03004-a SCREW, FLAT HEAD 4 M3 X 4

https://tractormanualz.com/




49

B61

CABIN

147-A151-A

Glasscheibe
gewolbt

41

36
37—1!"

34

)

43
https://tractormanualz’¢om/

32



50

MODEL:H15B plus-2
CABIN B61
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?g?%% ble Remarks

Y1 | 12270-00090-1 CABIN ASS'Y 1 INC. 2-44
%2 | 192.3X32 A SEAI_RIIBRER ]

%3 | 999521000 WASHER 1

X4 | 998010830B BOLT 2

%5 | 194-1260-A MIRROR ASS'Y 2

%6 | 191-2206-A NOZZLE HOSE ASS’'Y 1

X7 | 199-2724-A SCREW, SET 2

%8 | 147-B231-A COVER, INTAKE AIR 1

%9 | 997800616 BOLT 12

¥ 10 | 147-B211-A COVER, HEATER FRONT 1

% 11 | 147-B220-A COVER ASS’Y, HEATER REAR 1

% 12 | 147-F310-A HANDLE ASS'Y, ASSIST 1

% 13 | 908066825 BOLT, SET 6

% 14 | 128-F230-A DOOR CATCH ASS'Y 1

% 15 | 147-B520-A COVER ASS'Y, CATCH LEVER 1

% 16 | 127-B542-A PIPE 1

%17 | 199-Z2215-A WASHER 2

% 18 | 127-B530-A DOOR ASS’Y, CATCH LEVER 1

%19 | 127-F321-A WASHER 1

% 20 | 999400801 NUT, FLANGE 1

% 21 | 191-2140-A TANK, WASHER 1

% 22 | 191-4260-A LAMP, ROOM 1

% 23 | 997650516 SCREW 2

%24 | 195-A605-A SEAL COVER 2

% 25 | 147-C311-A PAD LH 1

K26 | 19291118 ST AraBanualz.com/ 1




ol

MODEL:H15B plus-2
CABIN B61
SER. No:H1560051 ~ 99999
Key No. Part No. gll;i[l?trychange- Part Name Q.ty SAeI;,Plli\Icg ble Remarks
% 27 | 999261000 NUT 1
| 2R | 192 3XIRA SEAT_RITRBRER 1
%29 | 147-C521-A PAD, ROOF 1
% 30 | 147-F220-A WIRE ASS’Y, RELEASE 1
% 31 | 195-M0O11-A SPRING 1
% 32 | 195-R013-B LOUVER ASS'Y 2
% 33 | 192-3K08-A SEAL RUBBER 1
% 34 | 192-3K23-A SEAL RUBBER 1
% 35 | 192-3K02-A SEAL RUBBER 1
% 36 | 191-6910-A HEATER ASS'Y 2
% 37 | 997350516 BOLT 3
% 38 | 194-9011-A HOOK, COAT 1
% 39 | 998310412 SCREW 2
% 40 | 147-B540-A COVER ASS’Y, DOOR CATCH 1
%41 | 192-3W04-A SEAL 1
% 42 | 999520800B WASHER 2
% 43 | 998340616 SCREW 10
% 44 | 998340610 SCREW 2
45 147-A111-A GLASS, FRONT LOW 1
46
47 147-A131-A GLASS LH 1
48 147-A141-A GLASS, REAR 1
49 147-A151-A COVER, ROOF 1
50 147-A220-A SASH ASS'Y, SIDE RH 1
51 192-E160-F SEAL 1
52 | 192-7503-A MOULRigs://tractormanualz.com/ 2




52

MODEL:H15B plus-2
CABIN B61
SER. No:H1560051 ~ 99999
Key No. Part No. grl;itl%change- Part Name Q.ty é&?%ﬁi ble Remarks
53 192-7508-A MOULDING 1
N4
55 192-8204-E GLASS, RUN 2
56 192-4508-B FINISHER 1
57 NHS2-70002-0 CASE, TOOL 1
58
59 855-00006 RUBBER, ABSORBER 8
60 0211-12090-a BOLT 4
61 30746-00030 WASHER 4
62 43010-03040 BRACKET, MOUNTING 2
63 30772-10025 BOLT 4
64 | 30746-14010 WASHER 4
65 0815-15100-a SEAL 1
66 0815-15069-a SEAL 2
67 NHS2-70001-B PLATE 1
68 0102-06015-a BOLT 6 M6 x 15
69 0389-06000-a WASHER 6 M6
70 NHS2-70007-A FORM 1
71 0815-15028-1 URETHAN FOAM 1

https://tractormanualz.com/




o3

TOPS CAB B62

L — 37




o4

MODEL:H15B plus-2
TOPS CAB B62
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks
Y1 | 147-G800-B GLASS ASS’Y, FRONT 1 INC. 2-34
X2 147-R000-B FRAME ASS'Y FRONT GIASS 1
%3 | 147-A181-B GLASS, FRONT 1
X4 | 192-F227-A DUM 1
%5 | 192-2V08-B SEAL, RUBBER 1
% 6 | 147-BH10-B STAY ASS'Y, FRONT GLASS RH 1
X7 | 147-BH20-B STAY ASS'Y, FRONT GLASS LH 1
%8 | 147-F021-B ROLLER 2
%9 | 191-11L0-A MOTOR ASS’'Y, WIPER 1
% 10 | 191-12P0-A ARM, WIPER 1
% 11 | 191-13E0-A BLADE ASS'Y, WIPER 1
% 12 | 147-BL10-B LINK ASS’Y, FRONT GLASS 1
%13 | 147-B910-B BRKT ASS'Y, LINK FRONT GLASS LH 1
¥ 14 | 147-B920-B BRKT ASS'Y, LINK FRONT GLASS RH 1
% 15 | 194-G311-A GRIP 2
% 16 | 194-62C2-A LATCH PIN 2
%17 | 194-62C3-A SPRING 2
% 18 | 194-62D0-A LEVER ASS’Y, FRONT GLASS 2
%19 | 992220312 PIN, SPRING 2
% 20 | 147-B930-A BRKT ASS'Y, LINK FRONT GLASS 2
% 21 | 147-B940-B HOLDER ASS'Y, LATCH 2
% 22 | 194-H413-A GAS SPRING 1
% 23 | 995760600 RINGS, RETAINING 2
%24 | 192-95F1-B STOPPER 2
% 25 | 192-9121-A STOPPER, RUBBER 2
%26 | 999271000 NUttps://tractormanualz.com/ 2




05

MODEL:H15B plus-2
TOPS CAB B62
SER. No:H1560051 ~ 99999
Key No. Part No. gréitl%change- Part Name Q.ty SAeI;I.Dlli\ICg ble Remarks

% 27 | 999521224 WASHER 2

X IR | 999531200 WASHER 4
% 29 | 995760800 RINGS, RETAINING 2
% 30 | 199-Z136-B SCREW 12
% 31 | 199-Z140-A SCREW 4
% 32 | LFB-1220 BUSHING C 4
% 33 | 147-D020-A HARNESS 1
% 34 | 195-3201-B CLAMP, HARNESS 3
¥ 35 | 147-G700-A DOOR ASS'Y 1 INC. 36-62
% 36 | 147-7000-A FRAME ASS’Y, DOOR 1
¥ 37 | 147-A171-A GLASS, DOOR LOWER 1
X 38 | 147-A172-A GLASS, DOOR UPPER 1
%39 | 147-F941-A SEAL, RUBBER 1
%40 | 147-BE11-A HOOK 1
%41 | 999510816 WASHER 2
%42 | 199-0808-A NUT, SPRING 2
¥ 43 | 147-F711-A COVER, DOOR INNER 1
% 44 | 908337616 SCREW, SET 4
%45 | 193-1173-A LOCK, DOOR INNER 1
% 46 | 9978006168 BOLT 3
% 47 | 193-12G0-A HANDLE ASS’Y, OUTER 1
X 48 | 908336612 SCREW, SET 2
%49 | 146-BJ10-A PLATE ASS’Y, HANDLE 1
%50 | 999400802 NUT 1
% 51 | 908066820 BOLT, SET 1
%52 | 147-F130-A cyLIND#RSi/fffactormanualz.com/ 1




56

MODEL:H15B plus-2
TOPS CAB B62
SER. No:H1560051 ~ 99999
Key No. Part No. g%hftr; hange- Part Name Q.ty ?g.:)lil\lcg ble Remarks
% 53 | 193-1316-D HANDLE, DOOR INNER 1
X054 | 193-1812-A ROD 1
% 55 | 193-1813-A PIN 1
% 56 | 193-1814-A SPRING 1
% 57 | 193-1815-A COVER, HANDLE DOOR INNER 1
% 58 | 998310512 SCREW 1
% 59 | 998340616 SCREW 3
% 60 | 997811025 BOLT 4
% 61 | 999511022 WASHER 4
X 62 | 192-F217-A DUM 1

https://tractormanualz.com/




o7

CABIN PIPING

https://tractormanualz.com/

B63




o8

MODEL:H15B plus-2
DOOR(FRONT, SIDE) B63
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?g?%% ble Remarks

1 0750-22030-0 BAND 4 ¢ 22- ¢ 30
2 0821-15250-0 HOSE 1 015X ¢ 23-2500L
3 0757-32060-0 HOSE, VINYL 2 ¢ 32 X ¢ 37-600L
4 30554-41003 NIPPLE, HOSE 1 ¢ 165X ¢ 105-3
5 0750-16022-0 BAND 4 ¢ 16- ¢ 22
6 30554-04023 NIPPLE, HOSE 1 8001-06-36A
7 553-01310 VALVE 1 PT3/8
8 30554-04022 NIPPLE, HOSE 1 8001-06-60A
9 0821-10063-0 HOSE 1 ¢ 10 X ¢ 16-630L
10 | 0821-10030-0 HOSE 1 ¢ 10 X ¢ 16-300L
11 942-00003 PLATE, DIPPING 2 M8 H
12 | 0102-08020-a BOLT 1 M8 % 20
13 | 0389-08000-a WASHER 2 M8
14 | 0251-08000-a NUT 1 M8
15 | 0805-78365-b WIT, BAND 4
16 | 40901-04190 SWITCH, WIPER 1
17 | 40901-03940 SWITCH, HEATER 1

https://tractormanualz.com/




59

LOWER MACHINE

https://tractormanualz.com/



TRACK FRAME(1)

f—39
37
371 % il

38—
&=
385 N 'y

https://tractormanualz.com/

C11A




62

MODEL:H15B plus-2
TRACK FRAME(1) C11A
SER. No:H1560051 ~ H1560296

Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI:,PHI\ICS ble Remarks
1 NHS1-91000-0 EQUALIZER 1
2 NOS1-94200 TRACK FRAME ASS'Y(R) 1
3 NOS1-94300 TRACK FRAME ASS'Y(L) 1
4 NOS1-94001-0 COVER, UNDER 2
5 0102-08015-a BOLT 4 M8 X 15
6 0389-08000-a WASHER 4 M8
7 NOS1-90006 PIN 1
8 NOS1-90007 PIN 1
9 0383-36000-a WASHER 2 M36
10 | 0420-08060-0 PIN, SPLIT 2 8 X 60
11 0103-16240-a BOLT 4 M16 x 240
12 0293-16025-a NUT, LONG 4 M16 x 25L
13 0211-10025-a BOLT 4 M10 X 25
14 | 0389-10000-a WASHER 4 M10
15 NOS1-91000 DOZER ASS'Y 1
16 NOS1-90700 BLADE(R) ASS'Y 1
17 NOS1-90800 BLADE(L) ASS'Y 1
18 0103-16025-a BOLT 4 M16 x 25
19 NOS1-60100 PIN, DOZER ARM MOUNT(L) 1
20 NOS1-60300 PIN, DOZER ARM MOUNT(R) 1
21 MBC3-00001-1 COLLAR 2 ¢ 20
22 0211-12025-a BOLT 2 M12 x 25
23 0389-12000-a WASHER 2 M12
24 | 0542-02000-f NIPPLE, GREASE 2 Rcl/8-C
25 NOS1-60200 PIN, DOZER CYLINDER MOUNT 2 ¢ 20
9% | MBC3.00001-1 cohttps //tractormanualz.com/ 9 M12 X 95




63

MODEL:H15B plus-2
TRACK FRAME(1) C11A
SER. No:H1560051 ~ H1560296
Key No. Part No. grtl)itl?trychange- Part Name Q.ty gelil.)lli\% ble Remarks
27 | 0211-12025-a BOLT 2 M12
28 | 0389-12000-3 WASHER 2
29 | NAS1-00001 COVER, DOZER CYLINDER 1
30 | 0211-10020-a BOLT 2
31 | 0389-10000-a WASHER 2
32 | NOS1-00002-1 COVER, LUBRICATE PORT 2
33 | 0102-08015-a BOLT 4 M8 x 15
34 | 0389-08000-a WASHER 4 M8
35 41201-00090 BEARING, TURNING 1 — H1560163
35-1 | SP76-00002 B BEARING, TURNING 1 H1560164 —
36 | 0104-10045-c BOLT 18 M10 x 45
37 | 0211-10040-a BOLT 15 — H1560163 | M10 x 40
37-1 | 0104-12040-c B BOLT 15 H1560164 — | MI12 X 40
38 | 0389-10000-a WASHER 15 M10
39 | 0423-10020-0 PIN 2 ¢ M10 x 204

https://tractormanualz.com/




64

TRACK FRAME(1) C11B

—39
37§ 36

https://tractorA'manuaIz.com/



66

MODEL:H15B plus-2
TRACK FRAME(1) C11B
SER. No:H1560297 ~ 99999

Key No. Part No. g%hftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 NHS1-91000-B B EQUALIZER 1
2 NOS1-94200-B B TRACK FRAME ASS'Y(R) 1
3 NOS1-94300-B B TRACK FRAME ASS’Y(L) 1
4 NOS1-94001-0 COVER, UNDER 2
5 0102-08015-a BOLT 4 M8 x 15
6 0389-08000-a WASHER 4 M8
7 NOS1-90006 PIN 1
8 NOS1-90007 PIN 1
9 0383-36000-a WASHER 2 M36
10 | 0420-08060-0 PIN, SPLIT 2 8 X 60
11 0103-16240-a BOLT 4 M16 x 240
12 | 0257-16000-a D NUT 8 M16
13 | 0211-10025-a BOLT 4 M10 x 25
14 | 0389-10000-a WASHER 4 M10
15 | NOS1-91000 DOZER ASS'Y 1
16 | NOS1-90700 BLADE(R) ASS'Y 1
17 | NOS1-90800 BLADE(L) ASS'Y 1
18 | 0103-16025-a BOLT 4 M16 x 25
19 | NOSI1-60100 PIN, DOZER ARM MOUNT(L) 1
20 | NOS1-60300 PIN, DOZER ARM MOUNT(R) 1
21 MBC3-00001-1 COLLAR 2 ¢ 20
22 0211-12025-a BOLT 2 M12 x 25
23 | 0389-12000-a WASHER 2 M12
24 | 0542-02000-f NIPPLE, GREASE 2 Rcl/8-C
25 | NOS1-60200 PIN, DOZER CYLINDER MOUNT 2 ¢ 20
26 | MBC3-00001-1 COPIE%I%://traCtormanualz'Com/ 2 M12 X 25




67

MODEL:H15B plus-2
TRACK FRAME(1) C11B
SER. No:H1560051 ~ H1560296
Key No. Part No. iréitl?tr;:hange- Part Name Q.ty éee,l?lli\% ble Remarks
27 0211-12025-a BOLT 2 Mi2
28 | 0389-12000-a WASHER 2
29 | NAS1-00001 COVER, DOZER CYLINDER 1
30 | 0211-10020-a BOLT 2
31 | 0389-10000-a WASHER 2
32 | NOS1-00002-1 COVER, LUBRICATE PORT 2
33 | 0102-08015-a BOLT 4 M8 x 15
34 | 0389-08000-a WASHER 4 M8
35 | SP76-00002 BEARING, TURNING 1
36 | 0104-10045-c BOLT 18 M10 x 45
37 | 0104-12040-c BOLT 15 M12 x 40
38 | 0389-10000-a WASHER 15 M10
39 | 0423-10020-0 PIN 2 ¢ M10 x 201
40 | 0294-16000-a D U NUT 4 M16

https://tractormanualz.com/




63

TRACK FRAME(2)

https://tractormanualz.com/

C12




70

MODEL:H15B plus-2
TRACK FRAME(2) C12
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?g; hange- Part Name Q.ty ?eI;PHNcg ble Remarks
Y1 | 11003-00021 TRACK ROLLER 6 INC. 29
X 2 | 11020-00050 ROLLER 1
%3 | 72140010 SHAFT 1
%4 | 60100620500 BEARING, BALL 2
%5 | 748-00052 RING, SNAP(H) 2
%6 | 810050001 SEAL, OIL 2
X7 | 747-00025 RING, SNAP(S) 2
%8 | 0275-16000-a NUT, CUP 12 M16
%9 | 0389-16000-a WASHER 12 M16
10 | 0160-10025-c BOLT, SOCKET HEAD 16 M10 x 25
11 6NU1-00001 SPROCKET 2
12 0160-10025-c BOLT, SOCKET HEAD 16 MI10 x 25
¥¢ 13 | 11003-00061 FRONT IDLER 2 INC. 14-21
% 14 | 11020-00141 IDLER, FRONT 1
% 15 | 72140007 SHAFT, IDLER 1
% 16 | 60100620600 BEARING, BALL 2
% 17 | 748-00062 RING, SNAP(H) 2
% 18 | 810050002 SEAL, OIL 2
%19 | 747-00030 RING, SNAP(S) 2
% 20 | 72140008 BLOCK, GUIDE 2
% 21 | 30754-10045 PIN, SPRING 2
Y22 | NAS8-00700 IDLER FORK 2 INC. 23-34
¥ 23 GREASE CYLIDER 2 INC. 23-30
% 24 | 17P-B-35960 CYLINDER 1
% 25 | 0490-00030-b O-RING 1
o6 RINk(]}JEt izé/;r{r%%ormanualz.com/ .




71

MODEL:H15B plus-2
TRACK FRAME(2) C12
SER. No:H1560051 ~ 99999
Key No. Part No. gléitl?tgchange- Part Name Q.ty éé?%% ble Remarks
% 27 | 0420-04030-0 SCRAPER 1
% 28 | 17P-B-70490 ROD 1
%29 | 17P-B-68310 VALVE, CARTRIDGE 1
%30 | 0234-16000-a NIPPLE, GREASE 90° 1
31 | 17P-B-95020 SPRING 1
32 | 17P-B-98310 FORK, IDLER 1
33 | 0238-16000-a NUT, CASTLE 1 M16
34 0420-04030 PIN, SPLIT 1
35 | NOS1-00001 COVER, MOTOR CASE 2
36 0102-08015-a BOLT 6 M8 X 15
37 0383-08000-a WASHER 6 M8
38 NOS8-00001 RUBBER CRAWLER 2 230W x 96P X 331
39 SP71-00005 RUBBER CRAWLER (SHORT PICH) 2 230W X 48P X 66L]]
40 | NAS8-00400 CRAWLER ASS'Y 2 230W X 90P x 341
Y4l | 11003-00021 TRACK ROLLER 6 1«11(\)1%' §i§E%2L
% 42 | 00104-00441 WASHER 2 FOR STEEL
https://tractormanualz.com/




72

POWER UNIT

https://tractormanualz.com/



POWER UNIT(1) D21




b i T P e |
74
MODEL:H15B plus-2
POWER UNIT(1) D21
SER. No:H1560051 ~ 99999
Key No. Part No. i%flftr; hange- Part Name Q.ty SAeDrI.)lil\IC;l. ble Remarks
1 | SP11-00002 ENGINE 1
2 | HHS4-10001-0 BRACKET, ENGINE (A) 1
3 | HHS4-10002-0 BRACKET, ENGINE (B) 1
4 | 0126-10025-a BOLT 8 M10 x 20 P=1.23
5 0389-10000-a WASHER 8 M10
6 | SP17-00006 COUPLING 1
7 0160-10030-e BOLT, SOCKET HEAD 3 M10 x 30
8 | 0162-10030-¢ BOLT, SOCKET HEAD 3 M10 x 30
9 | 11450-00300 BOSS, COUPLING 1
10 | HHS4-10006-0 PUMP FLANGE 1
11 | 0211-10025-a BOLT 8 M10 x 25
12 0389-10000-a WASHER 8 M10
13 | 0211-10030-a BOLT 2 M10 x 30
14 | 8822-020030 WASHER 2 ¢ 21 x¢11
15 | SP19-00006 RUBBER, ABSORBER 8 — H1560416
15-1 | SP19-00003 A RUBBER, ABSORBER 8 H1560417 —
16 | 0104-12080-c BOLT 4 M12 x 80
17 0387-12000-a WASHER 4 M12
18 905-00140 CORD, EARTH 1 250L
19 | 0211-10020-a BOLT 1 M10 x 20
20 0389-10000-a WASHER 1 MI10
21 | 0388-10000-c WASHER, TOOTHED 1 M10
22 | 0102-08015-a BOLT 1 M8 x 15
23 | 0389-08000-a WASHER 1 M8
24 0388-08000-c WASHER, TOOTHED 1 M8
https://tractormanualz.com/
25 | NHS2-40015-0 BRACKET, ACCELERATOR 1




75

MODEL:H15B plus-2
POWER UNIT(1) D21
SER. No:H1560051 ~ 99999

Key No. Part No. g%h?ghange' Part Name Q.ty éelz,l?lli\% ble Remarks
26 | 0102-08015-a BOLT 2 M8 x 15
27 | 0389-08000-a WASHER 2 M8
28 | 0121-06020-a BOLT 2 M6 x 20
29 | 0263-06000-a NUT 2 M6
30 | NHS6-20011-0 LEVER, ACCELERATOR 1
31 | 870-00007 GRIP 1 EHIT A
32 | 0390-12000-c WASHER 4 M12
33 | 0387-12000-a WASHER 4 M12
34 U511-12000-e NU1L Z M1Z
35 | 11340-00050 WIRE, ACCELERATOR 1 1800L
36 | 04-102390-1 PIN 2
37 | 0383-06000-a WASHER 2 M6
38 | 0420-02016-0 PIN, SPLIT 2 ¢ 2 X 16L
39 | HHS4-10005-A BRACKET 1

hitps:/ftractormanualz.com/




76

POWER UNIT(2) D22

https://tractormanualz.com/



78

MODEL:H15B plus-2
POWER UNIT(2) D22
SER. No:H1560051 ~ 99999

Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eIZ;I.DliNC; ble Remarks
1 30L47-01060 RADIATOR 1
2 HHS4-20001-A BRACKET, RADIATOR 1
3 HHS4-20004-A BRACKET, RADIATOR 1
4 0102-08015-a BOLT 8 M8 x 15
5 0389-08000-a WASHER 8 M8
6 MM438-300 TANK, RESERVE 1
7 0102-06015-a BOLT 2 M6 x 15
8 0389-06000-a WASHER 2 M6
9 HHS4-20014-A BRACKET 1
10 | 0102-08015-a BOLT 2 M8 x 15
11 0389-08000-a WASHER 2 M8
12 | HHS4-20008-A BUFFLE (A) 1
13 | 0102-08015-a BOLT 2 M8 x 15
14 | 0389-08000-a WASHER 2 M8
15 | NOS8-00400 OIL COOLER 1
16 | HHS4-20016-0 PLATE 1
17 | 0102-08015-a BOLT 2 M8 x 15
18 | 0389-08000-a WASHER 2 M8
19 | HHS4-20013-0 BAFFLE (B) 1
20 | NHS4-20009-0 BAFFLE (C) 1
21 0102-08015-a BOLT 4 M8 x 15
22 | 0389-08000-a WASHER 4 M8
23 | 30L47-01100 HOSE, WATER (UP) 1
24 | 30L47-04600 HOSE, WATER (LO) 1
25 | MM661-019 CLAMP 4

ntips.//tractormanualz.com/

26 | MM434-427 HOSE, SUPPORT 1




79

MODEL:H15B plus-2
POWER UNIT(2) D22
SER. No:H1560051 ~ 99999

Key No. Part No. glgi[l(ietrychange- Part Name Q.ty SAeI;,Plli\Icg ble Remarks
27 | 30L30-03200 CLEANER ASS'Y, AIR 1
28 | NOS2-30004 HOSE 2 — H1560128
29 | 0759-05500-a BAND, WIRE 4 — H1560128 ¢ 55
29 | 0759-05500-a Q BAND, WIRE 2 H1560129 — ¢ 55
30 HHS4-40004-0 PIPE, JOINT 1 — H1560128 ¢ 445
31 HHS4-40001-0 BRACKET 1
32 | 0102-08015-a BOLT 2 M8 x 15
33 | 0389-08000-a WASHER 2 M8
34 | 0102-08020-a BOLT 2 M8 x 20
35 | 0389-08000-a WASHER 2 M8
36 | HHS4-33000-0 PIPE, TAIL 1
37 | 30H32-00800 BAND 1
38 | 0102-08020-a BOLT 1 M8 x 20
39 | 0389-08000-a WASHER 2 M8
40 | 0251-08000-a NUT 1 M8
41 HHS4-33003-0 PLATE 1
42 | 0205-04000-a U-BOLT 1 M10
43 | 0389-10000-a WASHER 2 M10
44 | 0311-10000-e NUT 4 M10
45 | HHS4-20017-0 HOSE 1 — H1560128
45 HHS4-20017-0 Q HOSE 2 H1560129 —
46 | 0759-05000-a BAND, WIRE 1 ¢ 50
47 | 0759-05500-a BAND, WIRE 1 ¢ 55
48 | NHS4-10007-0 URETHAN FOAM 3 30 x 30-1000L
49 | NHS4-20012 D URETHAN FQAM . ' 1 H1560129 —

nups./nractormanualZ.Corry/




80

POWER UNIT(3) D23

https://tractormanualz.com/




82

MODEL:H15B plus-2
POWER UNIT(3) D23
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI:‘I.)liNC(i ble Remarks
1 0753-08138-0 HOSE, FUEL 1 ¢ 8-1380L
1-1 | 0753-08098-0 E HOSE, FUEL 1 ¢ 8-980L
2 0753-08060-0 HOSE, FUEL 1 ¢ 8-600L
3 0753-08045-0 HOSE, FUEL 1 ¢ 8-450L
4 0753-08018-0 HOSE, FUEL 1 ¢ 8-180L
5 0753-08188-0 HOSE, FUEL 1 ¢ 8-1880L
51 [ 0753-08123-0 E HOSE, FUEL 1 ¢ 8-1230L
6 0760-12500-0 CLIP 10
7 0757-32070-0 HOSE, VINYL 1 ¢ 32 X ¢ 37-700L
8 MM130-552 SEDIMENTER ASS'Y 1
9 ELEMENT 1
10 0102-08065-a BOLT 1 M8 x 65
11 0389-08000-a WASHER 1 M8
12 HHS4-17002-A PLATE 1
13 0102-08015-a BOLT 2 M8 x 15
14 | 0389-08000-a WASHER 2 M8
15 MM406-885 FILTER ASS'Y, FUEL 1
16 ELEMENT 1
17 0126-08015-a BOLT 2 M8 X 15
18 0389-08000-a WASHER 2 M8
19 HH4-17001-0 BRACKET 1
20 0102-08015-a BOLT 2 M8 X 15
21 0389-08000-a WASHER 2 M8
22 30A60-00200 PUMP ASS’Y, FUEL 1
23 | 0102-06025-a BOII,’P o . , 2 M6 x 25
TIPS/ raCtoTTarnuaiZ. cCorTy
24 | 0389-06000-a WASHER 2 M6




33

HYDRAULIC PIPING

https://tractormanualz.com/



WORK EQUIPMENT PIPING

E10




&— 51
52

36

MODEL:H15B plus-2
WORK EQUIPMENT PIPING E10
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks

1 0602-06006-x ELBOW, HOSE90* 1
2 0603-06006-x ELBOW, HOSE90® 1
3 0600-06006-x NIPPLE, HOSE 1
4 | 0600-06004-x NIPPLE, HOSE 1
5 | 0600-06004-x NIPPLE, HOSE 1
6 0596-08008-0 ELBOW90° 1 — H1560128
7 NOS7-01600 VALVE, BALL 1 — H1560128
8 0575-08008-0 TEE 1 — H1560128
9 | 0582-08008-x ELBOW, HOSE 90° 1 — H1560128
10 | 0580-08006-x NIPPLE, HOSE 1 — H1560128
11 | 0794-04093-n HOSE (G)(H) 2 — H1560128

11-1 | 0794-04093-0 Q HOSE G) 1 H1560129 —
12 | 0794-04270-n HOSE M(J) 2

13 0778-06235-n HOSE ©O) 1

14 0794-06230-n HOSE P) 1

15 | 0778-06250-n HOSE () 1

16 0778-06070-n HOSE (RI) 1

17 | 0778-08195-n HOSE (R2) 1

18 | NHS5-10001-A PIPE 1

19 | NHS5-10004-A PIPE 1

20 | NHS5-10003-A PIPE 1

21 NOS3-00004 CLAMP, PIPE 2

22 | 0102-08030-a BOLT 2

23 0383-08000-a WASHER 2

24 NOS3-00003 CLAMP, PIPE 2

hrtpsHHractormanaalzeomt
25 | 0102-08030-a ROLT 2




87

MODEL:H15B plus-2
WORK EQUIPMENT PIPING E10
SER. No:H1560051 ~ 99999
Key No. Part No. i%ﬁ?tryc hange- Part Name Q.ty éee,l?lli\% ble Remarks

26 | 0263-08000-a NUT 2
27 | 0389-08000-a WASHER 2
28 | NHS5-90001 HOSE (AM1) 1
29 | NHS5-90002 HOSE (AM2) 1
30 | 0778-04107-m HOSE (BK) 2
31 NHS3-00001-0 PLATE 1
32 0211-10025-a BOLT 2
33 | 0389-10000-a WASHER 2
34 | 0813-08016-0 WEATHER STRIP 1
35 | NOS2-00007 PLATE, RUBBER 1
36 | NOS5-00500 MANIFOLD, PTO (L) 1
37 | NOS5-00600 MANIFOLD, PTO (M) 1
38 | 0102-08020-a BOLT 2
39 | 0389-08000-a WASHER 2
40 | 0580-06006-x NIPPLE, HOSE 1
41 0580-06008-x NIPPLE, HOSE 1
42 | 0546-06000-1 PLUG 2
43 | 0576-04004-X TEE 1 — H1560128
44 | 0751-04045-0 HOSE 1 — H1560128
45 | NFSH-50001 NIPPLE, HOSE 1 — H1560128
46 | NPS7-01000 VALVE, BALL 1 HI}ISI%%%)%%;

46-1 | SP22-00049 E VALVE, BALL 1 H1560658 —
47 | 0594-04004-x TEE 1 — H1560128
48 | 0794-04195-0 HOSE (H1) 1 — H1560128

48-1 | 0794-04190-0 B HOSE ﬁ%ivs://tractcrmanua!z.ocm/ 1 H1560129 —
10 | NTITCO Ennna N DT AL 1 IT1E£M1 00




xJ | AN11VL~JIVVUVIU

I 4 1.7 11y

S 111JVV14L0

38

MODEL:H15B plus-2
WORK EQUIPMENT PIPING E10
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eIZ;I.DliNC; ble Remarks

50 U-BOLT 1 — H1560128 M10
51 0389-10000-a NUT 2 — H1560128 M10
52 | 0263-10000-A NUT 4 — H1560128 M10
53 | 0102-08015-a BOLT 2 — H1560128 M8 x 15
54 | 0389-08000-a WASHER 2 — H1560128 M8
55 | NHS5-41000-A B VALVE, SHUT OFF 1 H1560129 —
56 | 0560-04004-x B NIPPLE, HOSE 1 H1560129 —
57 | 0547-04000-0 Q PLUG 1 H1560129 —
58 | 0607-04004-x B TEE 1 H1560129 —
59 | NHS5-10008-0 B NIPPLE, HOSE 1 H1560129 —
60 | 0600-08006-x B NIPPLE, HOSE 1 H1560129 —
61 0602-08008-x B ELBOW 90° 1 H1560129 —
62 | 0604-04004-0 B BUSHING 1 H1560129 —
63 B ELBOW 90° 1 H1560129 — 1060-04
64 | NFSH-50001 B NIPPLE, HOSE 1 H1560129 —
65 | 0594-04004-x B TEE 1 H1560129 —
66 | 0794-04088-0 B HOSE(H) 1 H1560129 —

hitps:/ftractormanualz.com/
https: lz.com




39

UPPER FRAME PIPING(1) E21

https://tractormanualz.com/



90

MODEL:H15B plus-2
UPPER FRAME PIPING(1) E21
SER. No:H1560051 ~ 99999
Key No. Part No. grl;}l(ietrychange- Part Name Q.ty é&l?%% ble Remarks
1 NOS5-00100-1 PIPE ASS'Y 1
2 0750-22030-0 BAND 4
3 0751-19019-0 HOSE 2
4 0620-12019-f NIPPLE, HOSE 2
5 0605-12012-0 ELBOW, STREET90" 2
6 NOS5-00002 TEE 3
7 0547-04000-1 PLUG 3
8 0778-06123-p HOSE (P1) 1
9 0778-06085-p HOSE P2) 1
10 | 0778-06068-p HOSE P3) 1
11 0602-08006-x ELBOW, HOSE90® 3
12 | 0603-08008-x ELBOW, HOSE90® 1
13 | NHS5-90003 HOSE (T1) 1
14 | 0582-12008-x ELBOW90° 1
15 | NHS5-90004 HOSE (T2) 1
16 | 0580-06008-x NIPPLE, HOSE 1
17 | 0582-06006-x ELBOW90° 1
18 | 0790-06140-n HOSE (T3) 1
19 | NHS5-90005 HOSE (DR) 1
20 | 0602-06006-x ELBOW, HOSE90* 1
21 NOS5-00700 MANIFOLD ASS'Y 1
22 | NOS7-00500 FILTER, LINE 1

h’r’rpw//’rmr’rnrmnmmh com/




91

E22

UPPER FRAME PIPING(2)




92

MODEL:H15B plus-2
UPPER FRAME PIPING(2) E22
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks
1 0600-06004-& NIPPLE, HOSE 4
2 0600-06004-x NIPPLE, HOSE 4
3 0602-04004-X ELBOW, HOSE90® 10
4 0600-04004-X NIPPLE, HOSE 3
5 0794-04042-0 HOSE (A)E) 2
6 0794-04065-0 HOSE (B) 1
7 0794-04055-0 HOSE D) 1
8 0794-04050-0 HOSE L) 1
9 0794-04060-0 HOSE (K) 1
10 0794-04090-0 HOSE (VI)YV2) 2
11 0794-04035-0 HOSE (F1) 1
12 0794-04043-0 HOSE (U1) 1
13 0778-04027-0 HOSE (E1) 1
14 0794-04035-0 HOSE (U2) 1
15 NOS2-01800 VALVE, SELECTOR 1
16 0601-04004-x ELBOW, HOSE45° 2
17 0790-04045-0 HOSE (ST) 1
18 0600-06004-x NIPPLE, HOSE 2
19 0607-04004-x NIPPLE, HOSE 1
20 0731-02004-0 ELBOW, CONNECTOR 2
21 0754-04055-0 TUBE 1
hitps://tractormanualz.com/




93

UPPER FRAME PIPING(3) E23

AJ/S
(Right J/S)

3
{?/\ #£J/S i
ﬁ% (Left J/S) &y/);@
. -;.'-_h “ e '-".'.'"’ ]

https://tractormanualz.com/



MODEL:H15B plus-2

UPPER FRAME PIPING(3) E23
SER. No:HI560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 0600-06004- 4 NIPPLE, HOSE 2
2 NHS5-90006 HOSE (M) 1
3 | 0794041100 HOSE ™) 1
4 0602-04004-x ELBOW, HOSE90°® 2
5 0627-04004-x NIPPLE, HOSE 2
6 0823-04115-0 HOSE (TR) 1 — H1560128
6-1 0823-04100-0 B HOSE (TR) 1 H1560129 —
7 | 082304080 HOSE (TL) 1| — Hise0128
7-1 0823-04090-0 B HOSE (TL) 1 H1560129 —
8 0602-04004-x ELBOW90* 2

https://tractormanualz.com/




95

E24

UPPER FRAME PIPING(4)

AJ/S

(Right J/S)

https://tractormanualz.com/



96

MODEL:H15B plus-2
UPPER FRAME PIPING(4) E24
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eIZ;I.DliNC; ble Remarks
1 0602-04004-x ELBOW, HOSE90® 8
2 0824-04124-0 HOSE (1L) 1 — H1560452
2-1 0824-04129-0 A HOSE (1L) 1 H1560453 —
3 0823-04128-0 HOSE (2L) 1 — H1560452
3-1 0823-04133-0 A HOSE (2L) 1 H1560453 —
4 0823-04152-0 HOSE (3L) 1 — H1560452
4-1 0823-04157-0 A HOSE (3L) 1 H1560453 —
5 0823-04154-0 HOSE (4L) 1 — H1560452
51 0823041590 7 HOSE L) 1 H1560453—
6 0823-04165-0 HOSE (1R) 1 — H1560452
6-1 0823-04170-0 A HOSE (1R) 1 H1560453 —
7 0823-04162-0 HOSE (2R) 1 — H1560452
7-1 0823-04167-0 A HOSE (2R) 1 H1560453 —
3 0823-04188-0 HOSE (3R) 1 — H1560452
8-1 | 0823-04193-0 A HOSE (BR) 1 H1560453 —
9 0823-04187-0 HOSE (4R) 1 — H1560452
9-1 0823-04192-0 A HOSE (4R) 1 H1560453 —
10 0596-04004-x NIPPLE, HOSE 1
11 NK27-71600 FILTER 1
12 0593-04004-x TEE 1
13 0594-04004-x TEE 1
14 0824-04131-0 HOSE (PL) 1 — H1560452
14-1 | 0824-04136-0 A HOSE (PL) 1 H1560453 —
15 0823-04168-0 HOSE (PR) 1 — H1560452
15-1 | 0823-04173-0 A HO®ttps://tractormanual®’®om/ 1 H1560453 —




16 | 0627-04004-x

NIPPLE, HOSE

97

MODEL:H15B plus-2
UPPER FRAME PIPING(4) E24
SER. No:H1560051 ~ 99999
Key No. Part No. gréi[l(ietrychange- Part Name Q.ty SAeI;,Plli\Icg ble Remarks
17 | NHS5-45001-0 BRACKET 1 — H1560112
18 | 0102-08015-a BOLT 2 — H1560112
19 | 0389-08000-a WASHER 2 — H1560112
20 | SP22-00003 VALVE, SOLENOID 1 — H1560112
21 0102-06015-a BOLT 2 — H1560112
22 | 0389-06000-a WASHER 2 — H1560112
23 | 0602-04004-x ELBOW,HOSE90" 3 — H1560112
24 | NHS5-90007 HOSE (PP) 1 — H1560112
25 | NHS5-90013 HOSE PS) 1
26 | NHS5-90009 HOSE (PT) 1 — H1560112
27 | 0602-04004-x ELBOW, HOSE90* 1
28 | 0602-04004-x B ELBOW, HOSE90’ 9 H1560113 —
29 | 0600-04004-x B NIPPLE, HOSE 1 H1560113 —
30 | 40501-02200 B VALVE, SOLENOID 1 H1560113 —
31 0211-10080-a B BOLT 2 H1560113 — M10 x 80
32 | 0389-10000-a B WASHER 2 H1560113 — M10
33 | 0602-08004-x B ELBOW, HOSE90° 1 H1560113 —
34 | NHS5-90014 B HOSE (SVT) 1 H1560113 —
35 | NHS5-90013 B HOSE (SV) 1 H1560113 —
36 | NHS5-90015 B HOSE SV1) 1 H1560113 —
37 | NHS5-90016 B HOSE SV2) 1 H1560113 —
38 | NHS5-90017 B HOSE (SV3) 1 H1560113 —
39 | NHS5-90018 B HOSE (SV4) 1 H1560113 —
https://tractormanualz.com/




98

E30

CHASSIS FRAME PIPING

om/

alz

https://tractormanu



100

MODEL:H15B plus-2
CHASSIS FRAME PIPING E30
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI:‘I.)liNC(i ble Remarks
1 0602-04004-x ELBOW,HOSE90’ 3
2 NHS5-90014 HOSE (DZ) 2
3 0778-04040-m HOSE (DZ1) 1
4 0778-04055-m HOSE (DZ2) 1
5 0607-04004-x TEE 1
6 0778-04083-m HOSE (SA)SB)(SD)(SE) 4
7 0790-04100-m HOSE (CT) 2
8 0600-04004-x NIPPLE, HOSE 10
9 NHS5-90015 HOSE (CP1) 1
10 NHS5-90016 HOSE (CP2) 1
11 0601-04004-x ELBOW HOSE45° 5
12 0778-04042-0 HOSE (SF) 1
13 0778-04038-0 HOSE (ST) 1
14 | 0576-04004-x TEE 1

https://tractormanualz.com/




101

HYDRAULIC COMPONENT

https://tractormanualz.com/



7(DRIVE:R)

CONTROL VALVE(1)

https://tractormanualz.com/

F11




104

MODEL:H15B plus-2
CONTROL VALVE(1) F11
SER. No:H1560051 ~ 99999
Key No. Part No. g%hftr; hange- Part Name Q.ty éel:;l?hNCg ble Remarks
Y1 | NOS7-00100 CONTROL VALVE ASSY 1 0755?3—:/072)00A
1-1 | SP22-00012 B CONTROL VALVE ASSY 1 H3660538~
1-2 SP22-00012-1 E CONTROL VALVE ASSY 1 H1560319 —
% 2 | 06079-10200 BLOCK ASS'Y 1 P1
%3 | 05947-1040A BLOCK ASS'Y 1 BUCKET
%4 | 05947-1040A BLOCK ASS'Y 1 BOOM
%5 | 05947-1030A BLOCK ASS'Y 1 DRIVE(L)
%6 | 07556-10100 BLOCK ASS'Y 1 PTO
e LR et : b
%8 | 05947-1030A BLOCK ASS'Y 1 TURNING
%9 | 05947-1040A BLOCK ASS'Y 1 SWING
% 10 | 06416-10110 BLOCK ASS'Y 1 P2
% 11 | 05947-1040A BLOCK ASS'Y 1 ARM
% 12 | 05947-1030A BLOCK ASS'Y 1 DOZER
% 13 | 06408-10100 BLOCK ASS'Y 1 SOLENOID
% 14 | 06079-10100 BLOCK ASS'Y 1 P3
% 15 | 86781-00030 O-RING 12 1B AS568-030
% 16 | 86781-00017 O-RING 24 1B AS568-017]
% 17 | 07556-05100 RELIEF VALVE ASS'Y 3 MAN-7
% 18 | 06212-0630A RELIEF VALVE ASS'Y 4 V¥ SVEM
%19 | 06060-05600 RELIEF VALVE ASS'Y 2 ¥rvavtayy
% 20 | 06277-1150A ROD 4 06277-1150A
% 21 | 0263-08000-f NUT 8 (83203-10080)
22 NOS7-00110 RELIEF VALVE ASS'Y 2 07556-05000

https://tractormanualz.com/




105

CONTROL VALVE(2)

F12

11

1,2,3,4

BUCKET/BOOM
TURNING/ARM

114
1
wé :

DRIVE:(R/L), PTO
SWING/DOZER

https://tractormanualz.com/




106

MODEL:H15B plus-2
CONTROL VALVE(2) F12
SER. No:H1560051 ~ 99999
Key No. Part No. i%ﬁ?tr; hange- Part Name Q.ty ?eli}.)hl\% ble Remarks
07434-10300
1 SPOOL 1 (BUCKET)
07434-10110
2 SPOOL 1 (BOOM)
07240-10500
3 SPOOL 1 (TURNING)
06288-1042A
4 SPOOL 1 (ARM)
5 HOLDER, SPRING 2 05062-11000
6 SPRING 1 06200-1090A
7 SPRING 1 06200-10500
8 END, SPOOL 1 06034-12300
9 O-RING 2 86781-00021
10 COVER 2 06277-1130B
11 0160-05016-a BOLT, SOCKETHEAD 4 (81446-05016)
12 SPOOL, OPEN 1 DRIVEL)R)
13 SPOOL 1 (PTO)
14 SPOOL 1 (SWING,DOZER
15 SPRING 1 05062-11100
16 0102-05012-a BOLT 1 (81900-00028)
17 COVER 1 05062-16300
18 0339-05012-a SCREW, PANHEAD 2 82406-05012
https://tractormanualz.com/




F20




108

MODEL:H15B plus-2
BOOM CYLINDER F20
SER. No:H1560051 ~ 99999
Key No. Part No. grl;itl?trychange- Part Name Q.ty SAeI;PHNCS ble Remarks

Y1 | SP24-00002 BOOM CYLINDER ASS'Y 1 6151816(:3527%?
X 2 CYLINDER TUBE ASS'Y 1 60637-77101
% 3 PISTON ROD ASS'Y 1 60637-77102
X 4 CYLINDER HEAD 1 60121-60141
X 5 BUSH 1 30131-35002
X 6 U-RING 1 60911-35002
X7 BACKUP RING 1 60461-03501
% 8 WIPER RING 1 30191-35050
S R = s
% 10 BACKUP RING 2 95723-05500
% 11 O-RING 1 95123-05000
% 12 O-RING 1 95122-06000
% 13 CUSHION RING 1 60561-38004
X 14 SPACER 1 60111-38001
% 15 STOPPER 1 60331-46003
% 16 PISTON 1 60221-60102
* 17 SLIDE RING 2 60231-60061
% 18 SEAL RING ASS'Y 1 30983-60001
% 19 BALL, STEEL 1 96321-03960
% 20 SCREW, SET 1 91511-06070
% 21 CUSHION BEARING 1 60551-38001
X 22 BUSH, PIN 2 60421-30335
% 23 SEAL, DUST 4 60191-30006
Y 24 CYLINDER HEAD ASS'Y 1 606010 Y
%25 pisPiRs {gaetormanualz.com I 6025360102




Y5 26 | ‘ROD PACKING ASSY | 1 | | INC. 6-12 |

109
MODEL:H15B plus-2
BOOM CYLINDER F20
SER. No:H1560051 ~ 99999
Key No. Part No. grl;[l?trychange- Part Name Q.ty é&?%ﬁi ble Remarks

Ye 27 PISTON PACKING ASS'Y 1 INC. 17, 18
Y 28 | SP24-00003 PACKING ASSY 1 INC. 26, 27

29 0540-02000-f NIPPLE, GREASE 1

30 0542-02000-f NIPPLE, GREASE 90° 1

https://tractormanualz.com/




RRRRRRRRRRR F22




112

MODEL:H15B plus-2
ARM CYLINDER F22
SER. No:H1560051 ~ 99999

Key No. Part No. i%flftr; hange- Part Name Q.ty SAeI)rPﬁl\ICg ble Remarks
Y1 | SP24-00004 ARM CYLINDER ASS'Y 1 3816%5?%%
% 2 CYLINDER TUBE ASS'Y 1 60636-77201
%3 PISTON ROD ASS'Y 1 60637-70202
% 4 CYLINDER HEAD 1 60121-60121
%5 BUSH 1 30131-35002
% 6 U-RING 1 60911-35002
% 7 WIPER RING 1 30191-35025
% 8 O-RING 1 95122-05500
%9 BACKUP RING 1 9572305500
%10 O-RING 1 95122-06000
%11 PISTON 1 60221-60102
% 12 SLIDE RING 2 60231-60061
%13 SEAL RING ASS'Y 1 30983-60001
% 14 BALL, STEEL 1 96321-03960
% 15 SCREW, SET 1 91511-06070
%16 BUSH, PIN 2 60421-30335
%17 SEAL, DUST 4 60191-30006
F18 CYLINDER HEAD ASS'Y 1 60123 60121
19 PISTON ASS'Y 1 6025360107
% 20 ROD PACKING ASS'Y 1 INC. 6-10
Yo 21 PISTON PACKING ASS'Y 1 INC. 12, 13
Y¢ 22 | SP24-00005 PACKING ASS'Y 1 INC. 20, 21

23 | 0540-02000-f NIPPLE, GREASE 1
24 | 0542-02000-f NIPPLE, GREASE 90° 1
https://tractormanualz.com/




CCCCCCCCCCCCCC F24




114

MODEL:H15B plus-2
BUCKET CYLINDER F24
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?g?th; ble Remarks
INC. 2-17
Y1 | NOS7-00200-1 BUCKET CYLINDER ASS'Y 1 60630-67900
% 2 CYLINDER TUBE ASS'Y 1 60632-67901
%3 PISTON ROD ASS'Y 1 60632-67902
¥ 4 CYLINDER HEAD 1 60121-60121
%5 BUSH 1 30131-35002
X 6 U-RING 1 60911-35002
%7 WIPER RING 1 30191-35025
%8 O-RING 1 95122-05500
%9 BACKUP RING 1 95723-05500
% 10 O-RING 1 95122-06000
X 11 PISTON 1 60221-60102
% 12 SLIDE RING 2 60231-60061
% 13 SEAL RING ASS'Y 1 30983-60001
% 14 BALL, STEEL 1 96321-03960
% 15 SCREW, SET 1 91511-06070
% 16 BUSH, PIN 2 60441-30435
¥ 17 SEAL, DUST 4 60191-30006
INC. 4-10
¢ 18 CYLINDER HEAD ASS'Y 1 60123-60121
INC. 11-15
Y 19 PISTON ASS'Y 1 60223-60102
INC. 6-10
Y20 | NOS7-00220 ROD PACKING ASS'Y 1 60639-22502
INC. 12, 13
¢ 21 | NOS7-00230 PISTON PACKING ASS'Y 1 60639-22503
INC. 20, 21
Y¢ 22 | NOS7-00210 PACKING ASS'Y 1 60639-22501
23 0540-02000-f NIPPLE, GREASE 1
24 0542-02000-f NIPPLE, GREASE 90° 1
https://tractormanualz.com/




115

DDDDDDDDDDDDD F26




116

MODEL:H15B plus-2
DOZER CYLINDER F26
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?g; hange- Part Name Q.ty ?e%’?th; ble Remarks
INC. 2-17
Y1 | NOS7-00900-1 DOZER CYLINDER ASS'Y 1 60630-68100
¥ 2 CYLINDER TUBE ASS'Y 1 60632-68101
% 3 PISTON ROD ASS'Y 1 60632-68102
¥ 4 CYLINDER HEAD 1 60121-60120
%5 BUSH 1 30131-03003
%6 U-RING 1 60911-30002
* 7 WIPER RING 1 30191-30050
%8 O-RING 1 95122-05500
%9 BACKUP RING 2 95723-05500
% 10 O-RING 1 95122-06000
X 11 PISTON 1 60221-60111
% 12 SLIDE RING 2 60231-60091
% 13 SEAL RING ASS'Y 1 30983-60001
¥ 14 BALL, STEEL 1 96321-03960
% 15 SCREW, SET 1 91511-06060
% 16 BUSH, PIN 2 60441-30435
% 17 SEAL, DUST 4 60191-30006
INC. 4-10
¢ 18 CYLINDER HEAD ASS'Y 1 60123-60120Y]
INC. 11-15
Y 19 PISTON ASS'Y 1 60223-60111
INC. 6-10
¢ 20 | NOS7-00920 ROD PACKING ASS'Y 1 60639-22702
INC. 12, 13
Y21 | NAS7-00530 PISTON PACKING ASS'Y 1 60629-60603
INC. 20, 21
Y¢ 22 | NOS7-00910 PACKING ASS'Y 1 60639-22701
23 0540-02000-f NIPPLE, GREASE 1
24 0542-02000-f NIPPLE, GREASE 90° 1
https://tractormanualz.com/




117

||||||||||||| F28




118

MODEL:H15B plus-2
SWING CYLINDER F28
SER. No:H1560051 ~ 99999
Key No. Part No. Eﬁﬁf{; hange- Part Name Q.ty ?eliﬂl.)hNC(i ble Remarks
INC. 2-17
Y1 | SP24-00006 SWING CYLINDER ASSY 1 60635-774
X 2 CYLINDER TUBE ASSY 1 60637-77401
% 3 PISTON ROD ASS'Y 1 60637-77402
% 4 CYLINDER HEAD 1 60121-60120
%5 BUSH 1 30131-03003
% 6 U-RING 1 60911-30002
%7 WIPER RING 1 30191-30050
%8 O-RING 1 95122-05500
X Q BACKUP RING 1 9572305500
% 10 O-RING 1 95122-06000
X 11 PISTON 1 60221-60111
X 12 SLIDE RING 2 60231-60091
X 13 SEAL RING ASSY 1 30983-60001
X 14 BALL, STEEL 1 96321-03960
X 15 SCREW, SET 1 91511-06060
X 16 BUSH, PIN 2 60421-30335
X 17 SEAL, DUST 4 60191-30006
INC. 4-10
Yo 18 CYLINDER HEAD ASSY 1 60123-60120Y
INC. 11-15
Y 19 PISTON ASS'Y 1 60223-60111
INC. 6-10
¢ 20 ROD PACKING ASSY 1
INC. 12, 13
Yo 21 PISTON PACKING ASS'Y 1
INC. 20, 21
Y¢ 22 | SP24-00007 PACKING ASS'Y 1
23 NIPPLE, GREASE 1
https://tractormanualz.com/




F29




120

MODEL:H15B plus-2
EXTEND CYLINDER F29
SER. No:H1560051 ~ 99999
Key No. Part No. i%flftr; hange- Part Name Q.ty SAeI)rPhl\ICg ble Remarks
INC. 2-17
Y1 | NOS7-01500 EXTEND CYLINDER ASS'Y 1 — H1560157 | 60630-4150
Y 1-1 | SP24-00035 A EXTEND CYLINDER ASSY 1 H1560158 —
% 2 CYLINDER TUBE ASSY 1 — H1560157 | 60632-41501
% 2-1 A CYLINDER TUBE ASSY 1 H1560158 —
%3 PISTON ROD ASS'Y 1 — H1560157 | 60632-41502
% 3-1 A PISTON ROD ASS'Y 1 H1560158 —
X4 CYLINDER HEAD 1 60123-55121
X5 BUSH 1 30131-03003
X6 1I-RING 1 60911-30002
%7 WIPER RING 1 30191-30050
%8 O-RING 1 95122-05000
%9 BACKUP RING 1 95723-05000
% 10 O-RING 1 95151-05500
% 11 PISTON 1 60221-55102
¥ 12 SLIDE RING 2 60231-55061
% 13 SEAL RING ASSY 1 30983-55001
% 14 BALL, STEEL 1 96321-03960
¥ 15 SCREW, SET 1 91511-06060
INC. 4-10
Y 16 CYLINDER HEAD ASSY 1 60123-55121Y
INC. 11-15
Y 17 PISTON ASS'Y 1 60223-55102
Y 18 ROD PACKING ASS'Y 1 INC. 6-10
Y 19 PISTON PACKING ASS'Y 1 INC. 12, 13
INC. 18, 19
Y20 | NOS7-01510 PACKING ASSY 1 60639-41501
https://tractormanualz.com/




121

F40

SWIVEL JOINT

10

DO S ;@ﬂ
i g

R
1000002

1

https://tractormanualz.com/



122

MODEL:H15B plus-2
SWIVEL JOINT F40
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?gf)liNc; ble Remarks
Y1 | NTS1-70000 SWIVEL JOINT ASS'Y 1 INC. 2-13
% 2 | NTS1-70001 ROTOR 1
% 3 | NTS1-70002 BODY 1
%4 | NTS1-70004 COVER 1
%5 | 0455-04200-0 RING, SNAP(S) 1
%6 | NTS1-70005 RING, THRUST 1
%7 | 0103-08020-a BOLT 2
% 8 | 0380-08000-a WASHER, SPRING 2
* 9 0545-04000-h PLIIG b
¢ 10 | NTS1-70100 PACKING ASS'Y 1 INC. 11-14
% 11 | NTS1-70006 V-RING 1
% 12 | 0490-00049-b O-RING 7
% 13 | 0491-00065 O-RING 1
% 14 | NTS1-70007 O-RING 3 %ﬁ%

https://tractormanualz.com/




123

PUMP

F45

—N\) —

/

==

:F

——

Sl

https://tractormanualz.com/




124

MODEL:H15B plus-2
PUMP F45
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?g; hange- Part Name Q.ty ?e%’?th; ble Remarks
INC. 2,6 ¥%)°
Y1 | NOS7-01100 PUMP 1 YPT2A656565
A2H9-R530
% 2 | NAS7-00710 PACKING ASS'Y 1 INC. 35
%3 SEAL, OIL 1
¥ 4 GASKET 4
%5 GASKET 6
%6 RING, SNAP(H) 1

hitps://tractormanualz.com/




125

DRIVE MOTOR

F50

_,_.—-—'_'_FE

https://tractormanualz.com/




126

MODEL:H15B plus-2
DRIVE MOTOR F50
SER. No:H1560051 ~ 99999
Key No. Part No. Eﬁﬁf{; hange- Part Name Q.ty ?eliﬂl.)hNC(i ble Remarks
%1 SEAL, FLOATING 1 20941-62809
%2 | 0490-00110-b O-RING 1 B2401J18-P11(
%3 WIRE 1 20941-64606
JIS
%4 | 0490-00011-b O-RING 2 B2401-1B-P11
%5 SEAL, OIL 1 20461-22109
JIS
%6 | 0491-00100-a O-RING 1 B2401-1A-G100
JIS
%7 | 0490-00007-b O-RING 3 B2401-1B-P7
95151-00800
% 8 O-RING 2 S8, 1A
JIS
%9 0490-00024-b O-RING 2 B2401-1B-P24
JIS
% 10 | 0490-00011-b O-RING 4 B2401-1B-P11
JIS
% 11 | 0490-00008-b O-RING 2 B2401-1B-P8
INC. 1-11
Yo 12 SEAL KIT 1 B044A-51128
% 13 CYLINDER, BLOCK, 1 B0111-15001
X 14 HOLDER, SPRING 1 20631-21421
X 15 SPRING 1 20461-21324
% 16 WASHER 1 20631-29306
* 17 RING, SNAP 1 20631-28609
X 18 PIN 3 20631-208335
% 19 HOLDER, RETAINER 1 20461-27709
X 20 PLATE, RETAINER 1 B0111-11001
% 21 PISTON ASS’Y 9 B0112-01003
INC. 13-21
Y 22 BLOCK KIT, CYLINDER 1 B011B-12026
X 23 PLATE, BASE 1 B0441-79036
% 24 PLUNGER ASS'Y 1 21963-20216
nt{ps://iractormanualz.com/
% 25 SPOOL 1 20461-28309




INC. 23-25

Y5 26 PLATE KIT, BASE B44B-23108
127
MODEL:H15B plus-2
DRIVE MOTOR F50
SER. No:H1560051 ~ 99999
Key No. Part No. grtl)itl?trychange- Part Name Q.ty geli}.)lﬁcg ble Remarks
INC. 1-26
Y5 27 | SP25-00006 MOTOR, DRIVE 2

hitps:/tractormanuaiz.com/




128

TURNING MOTOR F55

13

11 12

(1]
PEN
_i_ ]
|
|
T
A-ATE
8 7 10
) “\ |
| _-""j-‘-_ L_=r.“
1 1 I
! | II_:JI j:
| , | .-
@ | l I / T
L= ,1" == ©
! I
; R i = I SRS




130

MODEL:H15B plus-2
TURNING MOTOR F55
SER. No:H1560051 ~ 99999

Key No. Part No. g%hftr; hange- Part Name Q.ty éel:;l?hNCg ble Remarks
Y1 | AD1015A SEAL KIT 1 INC. 2-12
%2 | ADO580A X-RING 1 R40
%3 | 9022S-6 O-RING 1 AS568-041
%4 | 9050 SEAL, SHAFT FACE 1
%5 | 9022S-6 O-RING 2 AS568-041
X6 | 9022S-2 O-RING 1 AS568-038
%7 | 9035-001 SEAL, INNER FACE 1
%8 | 9135-002 SEAL, OUTER FACE 1
%9 | 9022512 O-RING 3 AS568-011
% 10 | A4001-14 O-RING 2 P14
% 11 | A40002-5 O-RING 2 P5
% 12 | A40001-20 O-RING 2 P20
% 13 | SP25-00004 TURNING MOTOR ASS'Y 1

It Im n 1 /
MUPS./TUaClontidimuaali£. COrTI




131

VALVE, JOYSTICK F61
1,1-1,2, 2-1
f_
_s"
Irf
(j
/
5, 5-1
/
|III.I
= .."'l 4
6
10

https://tractormanualz.com/



132

MODEL:H15B plus-2
VALVE, JOYSTICK F61
SER. No:HI1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eI;I?thg ble Remarks
INC. 3-10
1 | SP22:00036 JOYSTICK VALVE(R) 1 PV48M1104
¥ 1-1 | SP22-00008 A JOYSTICK VALVE(R) 1 INC.g54 51,
INC. 3-10
2 | SP22:00035 JOYSTICK VALVE(L) 1 PVASM1103
INC. 3, 4, 5-1,
21 | SP22:00009 A JOYSTICK VALVE(L) 1 6-10
%3 | VZ03480-0136 NUT, LOCK 1
x4 | VZ33410-0063 LEVER 1
%5 | VZ33310-0160 KNOB 1
%51 | VZ33310-0095 KNOB 1
% 6| VZ03540-0224 PIN. SPRING 1
%7 | VZ3334002152 BUSH 1
YAZAKI
%8 | VZ07110-0034 CONNECTOR 2 7114-1300
YAZAKI
%9 | VZ33160-0035 HOUSING 1 7122-7840
%10 | VZ33210-0045 BELLOWS 1




133

VALVE, SOLENOID

F70

)!

https://tractormanualz.com/




134

MODEL:H15B plus-2
VALVE, SOLENOID F70
SER. No:H1560051 ~ 99999
Key No. Part No. grl;}l(ietg’change- Part Name Q.ty ?gl?%% ble Remarks
1 SP22-00003 VALVE, SOLENOID 1
2| 0490-00010-a O-RING 1 TBAL
JISB2401
3 0490-00016-a O-RING 1 1A P16




135

VALVE, SELECTOR F75

.................

.............

................

https://tractormanualz.com/



136

MODEL:H15B plus-2
VALVE, SELECTOR F75
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks
1| NOS7-01800 VALVE, SELECTOR
2 | 0490-00021-a O-RING Jipb p4P1
3 PACKING VA12688A
4 SPRING 40011818
5 SPRING 40011819
AS568.114
6 O-RING (NBR, Hs90)
7 SPRING VA29354

httpg'//trantnrmanunh com/




137

SOLENOID VALVE F80

—

]
L

Section A

el

:Dﬁ p

rﬁ%cst!?/?rchtormanualz.com/



138

MODEL:H15B plus-2
SOLENOID VALVE F80
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
Y1 | 40501-02170 VALVE, SOLENOID 1 07399-0000A
% 2 | 0490-00016-a O-RING 5 1A P16
% 3 | 0490-00011-b O-RING 1 1B P11

hitps://tractormanualz.com/




139

ELECTRIC SYSTEM

https://tractormanualz.com/




SENDER

ELECTRIC SYSTEM

G10

@ o/
&— 56 .
5 ]
to Engine
starter



B, =
34—8 0;/ .
142
MODEL:H15B plus-2
ELECTRIC SYSTEM G10
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eI;PHNcg ble Remarks
1 SP45-00001 METER UNIT
2 0330-04025-a SCREW, PAN HEAD M4 x 25
3 0383-04000-a WASHER M4
4 40908-00011 SWITCH, KEY
5 41307-00007 KEY
6 12002-01570 COVER
7 SP49-00021 HARNESS, MAIN
8 40901-04160 RELAY
9 MM431-28201 RELAY
10 31A66-05100 CONTROLLER, GLOW
11 30A68-00400 TIMER, CONTROL
12 | 0102-06015-a BOLT M6 x 15
13 0389-06000-a WASHER M6
14 40901-04010 BOX, FUSE
15 | 0851-01003-0 FUSE 3A AF-3A
16 0851-01010-0 FUSE 10A AF-10A
17 | 0851-01015-0 FUSE 15A AF-15A
18 0102-06020-a BOLT M6 x 20
19 0389-06000-a WASHER M6
20 7122-4123-30 LINK, FUSIBLE
21 7122-6026-60 LINK, FUSIBLE
22 | 3469002100 INDICATOR, DUST
23 | 40301-01990 CLAMP
24 | 0102-06010-a BOhttps://tractormanualz.com/ M6 x 10




25 | 0389-06000-a WASHER M6
26 | 446-02002 HORN
143
MODEL:H15B plus-2
ELECTRIC SYSTEM G10
SER. No:H1560051 ~ 99999
Key No. Part No. gll;itl%change- Part Name Q.ty éé?%% ble Remarks
27 | 0102-08015-a BOLT 1 M8 x 15
28 | 0389-08000-a WASHER 1 M8
29 | SP49-00020 HARNESS, LIGHT 1
30 | 902-00450 LAMP, WORKING 1
31 10-030010 BRACKET, LIGHT MOUNT 1
32 | 0211-12020-a BOLT 1 M12 x 20
33 | 0389-12000-a WASHER 1 M12
34 | 0251-12000-a NUT 1 M12
35 | 933-59007 CLAMP 1
36 | 0102-08015-a BOLT 1 M8 x 15
37 | 0389-08000-a WASHER 1 M8
38 | SP49-00036 LAMP 1
39
40
41 942-00004 CLAMP 4
42 | 0102-08015-a BOLT 4 M8 x 15
43 | 0389-08000-a WASHER 4 M8
44 | 904-00003 BATTERY 1 CHR55B24L
45 | NHS7-00001-0 PLATE 1
46 | NHS7-00003-0 BAR 2 ¢ 6
47 | 0263-06000-a NUT 4 M6
48 | 0389-06000-a WASHER 2 M6
49 | NOS2-00006 RUBBER, BATTERY FOLDER 2
50 | NAS8-00100 COAD, rﬁﬁ;@TlﬁFQ{:{&m anualz.com/ 1 1400L




0267-03000-a | NUT
52 | 0389-08000-a WASHER M8
144
MODEL:H15B plus-2
ELECTRIC SYSTEM G10
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI:‘I.)liNC(i ble Remarks
53 COAD, BATTERY (-) 1
54 | 0102-08015-a BOLT 1 M8 X 15
55 0251-08000-a NUT 1 M8
56 0389-08000-a WASHER 2 M8
57 0388-08000-c TOOTHED, WASHER 1 M8
58 121-3667 2SPEED, SWITCH 1
59 MBC6-26001 SHAFT 1 ¢ 30
60 144-2317 BOOTS 1
61 486-00001 SWITCH, LIGHT 1
62 11620-01810 HARNESS, KEY SWITCH 1
63 0805-78365-b BAND, WIT C
64 | NOS2-90100 SWITCH, EX 1
65 NK27-01800 VALVE, SELECTOR 1
66 | SP49-00024 D LIGHTERS, CIGARETTE 1 H1560252 —
67 SP49-00025 D HARNESS 1 H1560252 —
68 SP49-00023 D HARNESS 1 H1560549 —
https://tractormanualz.com/




145

LABEL

https://tractormanualz.com/




LABEL

H10

s
at R
E
23 27
24 — ==
12 13
RADIATOR VIEW
1 1 |1 l] 25 5
31(32)
18
C VIEW

20

s://tract®rmanu

14
14-1



(CENTER OF CAB. ROOF )

B VIEW A VIEW D VIEW
148
MODEL:H15B plus-2
LABEL H10
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 NHS8-00000-0 LABEL ASS'Y 1
2 11240-11710 LABEL 2 H15B
WARNING
3 11240-11660 LABEL 1 STAY CLEAR|
4 11240-12080 LABEL 1 FUEL
5 11240-11970 LABEL 3 HOOK
6 11240-06480 LABEL 2 HANIX
7 11240-11620 LABEL 1 READ MANUAI
WARNING
8 11240-11650 LABEL 1 STAY CLEAR|
9 11240-11960 LABEL 1 HYD.OIL
10 11240-11730 LABEL 1 LIFTING
WARNING
11 11240-11630 LABEL 1 STOP ENGINH
WARNING
12 11240-11640 LABEL 1 HOT SURFACE
13 11240-06700 LABEL 1 HANIX
JOYSTICK
14 11240-11720 LABEL 1 — H1560623 | CONTROL
JOYSTICK
14-1 | NAR8-00007-A LABEL 1 H1560624 — | CONTROL
15 11240-01610 LABEL 1 OVER DRIVE
16 077140267 LABEL 1 ACCEL
17 11240-00630 LABEL 1 DOZER
18 11240-00940 LABEL 1 KEY SWITCH
19 11240-01360 LABEL 1 LOCK
20 11240-01580 LABEL 1 SWING
21 11240-01600 LABEL 1 PTO
22 NHS8-00014 LABEL 1 Lpa&4
23 | NHS8-00015 LARfips://tractormanualz.com/ 1 Lwa96




24 | NTS6-10001 SERIAL No. PLATE | 1 | | SER No.

25 RIVET 4 No.43 d=3.2

149

MODEL:H15B plus-2

LABEL H10

SER. No:H1560051 ~ 99999

Key No. Part No. i%ﬁ?tryc hange- Part Name Q.ty ée?.all{% ble Remarks
26 11210-01430 REFRECTOR 2
27 NTS6-10010 LABEL 1 HWT%H%E
28 NHS8-00016 LABEL 1 2 SPEED
29 NHS8-00012 LABEL 1 PLUS-2
30 12270-02090 NON SLIP 1

BATTERY
31 NHS8-00009 LABEL 1 ON, OFF
32 NHS8-00019 D LABEL 1 2000. 12~ | FOR CABIN
33 NHS8-00028 D LABEL 1 2001. 6 ~ FOR ROOF
DOZER

34 11240-11890 LABEL 1 EXTENSION

https://tractormanualz.com/




150

OPTION

https://tractormanualz.com/




LONG ARM J11

https://tractormanualz.com/



152

MODEL:H15B plus-2
LONG ARM J11
SER. No:H1560051 ~ 99999
Key No. Part No. grl;}l(ietrychange- Part Name Q.ty é&l?%% ble Remarks
1 NHS3-32000-0 ARM, LONG 1 +200mm
2 NOS3-21018 BUSH 2 ¢ 45
3 0493-35045-h DUST, SEAL 2 ¢ 35 ¢ 45
4 NOS3-31010 BUSH 4 ¢ 40
5 0493-30040-h DUST, SEAL 4 ¢ 30- ¢ 40
6 NHS3-31007-0 PIPE 1 ¢ 381
7 0540-02000-f NIPPLE, GREASE 1 Rcl1/8-A
8 0778-04107-m HOSE (BK1) 2

https://tractormanualz.com/




153

PTO PIPING J21

https://tractormanualz.com/



154

MODEL:H15B plus-2
PTO PIPING J21
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI;I.)th(i ble Remarks
1 | NHS5-10005-0 PIPE 1 PTO(L)
2 | NHS5-10007-0 PIPE 1 PTO(R)
3 | 0102-08015-a BOLT 4 M8 x 15
4 0383-08000-a WASHER 4 M8
5 | NOS9-51300 MANIFOLD(B) ASSY'Y, PTO 2
6 0102-08015-a BOLT 4 M8 X 15
7 0389-08000-a WASHER 4 M8
8 | 0580-06006-x NIPPLE, HOSE 1
9 | 0546-06000-L PLUG 2
10 0778-06088-k HOSE 1
11 | 0580-06008-x NIPPLE, HOSE 1
12 0778-08088-k HOSE 1
13 NOS7-01200-1 VALVE, BALL 2
14 | NOS9-53001 PLATE, BALL VALVE MOUNT 2
15 | 0102-05016-a BOLT 4
16 | 0383-05000-a WASHER 4 M5
17 | 0102-08015-a BOLT 2 M8 x 15
18 0389-08000-a WASHER 2 M8
19 0600-06006-x NIPPLE, HOSE 1
20 0547-06000-0 PLUG 2
21 0600-06008-x NIPPLE, HOSE 1
https://tractormanualz.com/




155

TEST, COUPLING

https://tractormanualz.com/

J23




156

MODEL:H15B plus-2
TEST, COUPLING J23
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁftr; hange- Part Name Q.ty ?el:;l?hNCg ble Remarks
1 11520-00830 COUPLING, TEST 3

https://tractormanualz.com/




157

CUT OFF SWICTH J40

https://tractormanualz.com/



158

MODEL:H15B plus-2
CUT OFF SWICTH J40
SER. No:H1560051 ~ 99999
Key No. Part No. g%ﬁ?tr; hange- Part Name Q.ty ?eIZ;I.DliNC; ble Remarks
1 SP44-00001 SWITCH, CUT 1
2 0102-06010-a BOLT 1 M6 x 10
3 0389-06000-a WASHER 1 M6
4 HHS8-00009-0 LABEL 1 BATTERY ON-OFH
5 MHS7-00006-0 RUBBER 1

https://tractormanualz.com/




159

ACCESSORY PARTS

https://tractormanualz.com/




TOOLS

https://tractormanualz.com/

K10




162

MODEL:H15B plus-2
TOOLS K10
SER. No:H1560051 ~ 99999

Key No. Part No. g%ﬁftr; hange- Part Name Q.ty SAeI:‘I.)liNC(i ble Remarks
1 146-0281 TOOL ASS'Y 1
2 PA-2378 BAG, TOOL 1
3 PA-0566 WRENCH 1 10 x 13
4 PA-0565 WRENCH 1 16 X 18
5 PA-0564 WRENCH 1 17 x 19
6 PA-0563 WRENCH 1 19 x 22
7 PA-2377 SCREWDRIVER 1
8 PA-2376 BOX WRENCH 1 17 X' 19
9 146-0343 GREASE GUN ASSY 1
10 GREASE GUN 1
11 146-0344 NOZZLE 1
12 146-0345 CARTRIDGE, GREASE 1

https://tractormanualz.com/




163

INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.
0003- 0102-08060-a 34 A12

0003-00000-s 21 B15 0102-08065-a 10 D23

0003-00000-s 14 B40 0102-10025-a 40 B40
00104- 0103-

00104-00441 42 C12 0103-08020-a 7 F40
0013- 0103-16025-a 18 C11A
0014- 0013-01001-0 BS2 6163-166353 48 CAR

0014-01003-R 9 B52 0103-16240-a 11 C11A
0102- 0103-16240-a 11 C11B

0102-05010-a 19 B21A | 0104-

0102-05010-a 46 B22A 0104-10045-c 36 C11A

0102-05012-a 7 B21B 0104-10045-c 36 C11B

0102-05012-a 39 B22B 0104-12040-c 37-1 C11A

0102-05012-a 16 F12 0104-12040-c 37 C11B

0102-05015-a 17 B21A 0104-12080-c 16 D21

0102-05016-a 15 J21 | 0108-

0102-06010-a 23 B40 0108-14085-a 15 B10

0102-06010-a 24 G10 | 0120-

0102-06010-a 2 J40 0120-05010-a 10 B30

0102-06015-a 37 B15 0120-06040-a 7 B22A

0102-06015-a 29 B40 0120-06040-a 7 B22B

0102-06015-a 68 B61 | 0121-

0102-06015-a 7 D22 0121-06020-a 28 D21

3105880188 % 10 3151080588 4 B57A

0102-06020-a 18 G10 0121-06030-a 12 B21B

0102-06025-a 23 D23 0121-06030-a 11 B22B

0102-08015-a 12 B10 | 0126-

0102-08015-a 6, 19, 25, 40 B15 0126-08015-a 17 D23

0102-08015-a 9,12 B21A 0126-10025-a 4 D21

0102-08015-a 30 B22A | 0160-

0102-08015-a 37 B22A 0160-05016-a 11 F11

0102-08015-a 40 B22A 0160-06060-a 38 B10

0102-08015-a 34 B22B 0160-08020-a 11 B15

0102-08015-a 16 B23A 0160-10025-c 10, 12 C12

0102-08015-a 15 B23B 0160-10030-e 7 D21

0102-08015-a 19 B23B | 0162-

0102-08015-a 2,16, 23, 28 B30 0162-10030-e 8 D21

0102-08015-a 7,10,17,20, 34 B40 | 0205-

0102-08015-a 2 B52 0205-04000-a 42 D22

0102-08015-a 5, 33 C11A | 0211-

0102-08015-a 5, 33 C11B 0211-10015-a 14 B15

0102-08015-a 36 C12 0211-10015-a 2 B22B

0102-08015-a 22, 26 D21 0211-10015-a 13 B23A

0102-08015-a 4,10,13,17,21,32 D22 0211-10015-a 12 B23B

0102-08015-a 13, 20 D23 0211-10020-a 2 B22A

0102-08015-a 53 E10 0211-10020-a 30 C11A

0102-08015-a 18 E24 0211-10020-a 30 C11B

0102-08015-a 27, 36, 42,54 G10 0211-10020-a 19 D21

0102-08015-a 3,6,17 J21 0211-10025-a 9 B10

0102-08020-a 6 B10 0211-10025-a 13 C11A

0102-08020-a 2,16 B15 0211-10025-a 13 C11B

0102-08020-a 2 B21A 0211-10025-a 11 D21

0102-08020-a 2 B21B 0211-10025-a 32 E10

0102-08020-a 11,21, 24 B22A 0211-10030-a 13 D21

0102-08020-a 15, 25, 28 B22B 0211-10035-a 2 B40

0102-08020-a 2,26, 36 B23A 0211-10040-a 37 C11A

0102-08020-a 2,22,32 B23B 0211-10055-a 21 B23A

0102-08020-a 7 B50 0211-10080-a 31 E24

0102-08020-a 12 https://tB&tqrmanudi2i¢ar’)20-a 31 A1

0102-08020-a 34, 38 D22 0211-12020-a 32 G10




0102-08020-a E10 0211-12025-a 8, 16, 20, 24, 28 A1l
0102-08025-a 43 B40 0211-12025-a 10, 16, 20 A12
0102-08030-a 22, 25 E10 0211-12025-a 22, 27 C11A
0102-08060-a o5 A12 0211-12025-a 22, 27 C11B
0102-08060-a 31 A12 0211-12030-a 27 B10

164
INDEX
PART-NO. KEY-NO. GROUP-NO. PART-NO. KEY-NO. GROUP-NO.
0211-12030-a 2 B50 0383-05000-a 40 B22B
0211-12090-a 60 B61 0383-05000-a 34 B23A
0234- 0383-05000-a 30 B23B
0234-16000-a 30 C12 0383-05000-a 16 B40
0238- 0383-05000-a 16 J21
0238-16000-a 33 C12 0383-06000-a 6 B52
0251- 5551.08000-a 26, 32, 35 A12 6383-66686:3 37 B%%
0251-08000-a 14 B63 0383-08000-a 23 E10
0251-08000-a 40 D22 0383-08000-a 4 J21
0251-08000-a 55 G10 0383-36000-a 9 Cl1A
0251-12000-a 34 G10 0383-36000-a 9 C11B
0257- 0387-
0257-16000-a 12 C11B 0387-08000-a 16 B22B
0263- 0387-08000-a 44 B40
0263-05000-a 35 B23A 0387-10000-a 14, 22 B23A
0263-05000-a 31 B23B 0387-10000-a 13 B23B
0263-06000-a 8 B22A 0387-12000-a 45 B15
0263-06000-a 8 B22B 0387-12000-a 17,33 D21
0263-06000-a 29 D21 | 0388-
0263-06000-a 47 G10 0388-08000-C 24 D21
0263-08000-a 26 E10 0388-08000-C 57 G10
0263-08000-f 21 F11 0388-10000-¢ 21 D21
0263-10000-A 52 E10 | 0389-
0263-10000-f 19 B22A 0389-05000-a 18 B21A
02683-10000-f 23 B55B 0389-08000-a 38 B15
0266- 0389-06000-a 7 B21A
0266-14000-f 9 B23A 0389-06000-a 13 B21B
0266-14000-f 8 B23B 0389-06000-a 33 B22A
0267- 0389-06000-a 12 B22B
0267-08000-a 51 G10 0389-06000-a 24, 30 B40
0275- 0389-06000-a 69 B61
0275-16000-a 8 C12 0389-06000-a 8 D22
0293- 0389-06000-a 24 D23
0293-16025-a 12 C11A 0389-06000-a 22 E24
0294- 0389-06000-a 13,13, 25, 48 G10
0294-16000-a 40 C11B 0389-06000-a 3 J40
0294-30000-a 13 A12 0389-08000-a 7,13 B10
0311- 0389-08000-a 3.7.17,20,26,41  B15
0311-10000-e 44 D22 0389-08000-a 310, 13 B21A
0311-12000-e 34 B15 0389-08000-a 3 B21B
0311-12000-e 34 D21 0389-08000-a 12,22 25 31,38, 41 B22A
0330- 0389-08000-a 26, 29, 35 B22B
0330-04015-a 17 B21B 0389-08000-a 3 17, 27,37 B23A
0330-04015-a 45 B22B 0389-08000-a 3,16, 20, 23, 33 B23B
0330-04025-a 27 B22A 0389-08000-a 3. 17. 24, 29 B30
0330-04025-a 31 B22B 0389-08000-a 8. 11,18, 21, 35 B40
0330-04025-a 2 G10 0389-08000-a 8 B50
0330-05008-a 22 B15 0389-08000-a 3 B52
0330-05008-a 15 B40 0389-08000-a 13 B63
0330-06010-a 5 B52 0389-08000-a 6, 34 C11A
0331- 0389-08000-a 6,34 C11B
0331-03004-a 8.10 B52 0389-08000-a 23, 27 D21
0331-06015-a 5 B30 0389-08000-a 5,11, 14, 18, 22, 33, 35, 39
0339- D22
0339-05012-a 18 F12 0389-08000-a 11,14, 18, 21 D23
0380- 0389-08000-a 27,39, 54 E10
0380-05000-a 9 B21B 0389-08000-a 19 E24
0380-05000-a 41 B22B 0389-08000-a 28, 37, 43, 52, 56 G10
0380-05000-a 11 B30 0389-08000-a 7.18 J21
0380-08000-a 8 https://tractemanualz.cesa/10000-a 10 B10
0383- 0389-10000-a 15 B15




0383-04000-a B22A 0389-10000-a 3,16 B22A
0383-04000-a 32 B22B 0389-10000-a 3,20 B22B
0383-04000-a 3 G10 0389-10000-a 3, 14, 37, 41 B40
0383-05000-a 23, 32 B15 0389-10000-a 14, 31, 38 C11A
0383-05000-a 8 B21B 0389-10000-a 14,31, 38 C11B
165
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.
0389-10000-a 5,12, 20 D21 | 0540-
0389-10000-a 43 D22 0540-02000-f 13 A11
0389-10000-a 33, 51 E10 0540-02000-f 7,24,30 A12
0389-10000-a 32 E24 0540-02000-F 3,20 B10
0389-12000- a 28 B10 0540-02000-f 29 F20
0389-12000-a 9,17,21,25,29,32  A11 0540-02000-f 23 F22
B383-12008-3 At 17. 21 A48 6348-62866:1 23 F24
0389-12000-a 23, 28 C11A 0540-02000-f 7 J11
0389-12000-a 23,28 C11B | 0542-
0389-12000-a 33 G10 0542-02000-f 39 A12
0389-16000-a 9 C12 0542-02000-f 24 C11A
0389-30000-a 14 A12 0542-02000-f 24 C11B

0390- 0542-02000-f 30 F20
0390-12000-c 32 D21 0542-02000-f 24 F22
04-102390-1 36 D21 0542-02000-f 24 F24

0420- 0542-02000-f 24 F26
0420-01015-0 33 B15 | 0545-

0420-01015-0 33 B23A 0545-04000-h 9 F40
0420-01015-0 29 B23B | 0546-

0420-02016-0 38 D21 0546-06000-] 42 E10
0420-02020-0 17 B22A 0546-06000-L 9 J21
0420-02020-0 21 B22B | 0547-

0420-02020-0 38 B40 0547-04000-| 7 E21
0420-04030 34 c12 0547-04000-0 57 E10
0420-04030-0 27 C12 0547-06000-0 20 J21
0420-08060-0 10 C11A 0547-12000-0 26 B30
0420-08060-0 10 C11B | 0560-

0423- 0560-04004-x 56 E10
0423-10020-0 39 C11A | 0575-

0423-10020-0 39 C11B 0575-08008-0 8 E10

0455- 0576-

0455-04200-0 5 F40 0576-04004-X 43 E10

0480- 0576-04004-x 14 E30
0480-20015-0 5 B22B | 0580-

0480-20020-0 5 B22A 0580-06006-x 40 E10
0480-20020-0 5,7 B23A 0580-06006-x 8 J21
0480-20020-0 5 B23B 0580-06008-x 41 E10
0480-20025-0 19 B23A 0580-06008-x 16 E21
0480-20030-0 12 B23A 0580-06008-x 11 J21
0480-20030-0 11 B23B 0580-08006-x 10 E10

0490- 0582-

0490-00007-b 7 F50 0582-06006-x 17 E21
0490-00008-b 1 F50 0582-08008-x 9 E10
0490-00010-a 2 F70 0582-12008-x 14 E21
0490-00011-b 4,10 F50 | 0593-

0490-00011-b 3 F80 0593-04004-x 12 E24
0490-00016-a 3 F70 | 0594-

0490-00016-a 2 F80 0594-04004-x 47, 65 E10
0490-00021-a 2 F75 0594-04004-x 13 E24
0490-00024-b 9 F50 05947-1030A 5,7,8,12 F11
0490-00029-h 19 B30 05947-1040A 3,4,9, 11 F11
0490-00030-b 25 C12 | 0596-

0490-00049-b 12 F40 0596-04004-x 10 E24
0490-00110-b 2 F50 0596-08008-0 6 E10
0490-00500-b 40 A12 | 0600-

0491- 0600-04004-X 4 E22
0491-00065 13 F40 0600-04004-x 29 E24
0491-00100-a 6 F50 0600-04004-x 8 E30
0491-00125-a 21 B30 0600-06004- 1 E22

0493- https://tractqrmanualgooasdos- 1 E23
0493-30040-h 5,38 A12 0600-06004-x 4,5 E10




0493-30040-h 5 J11 0600-06004-x 2,18 E22
0493-35045-h 12 A1l 0600-06006-x 3 E10
0493-35045-h 4 Al12 0600-06006-x 19 J21
0493-35045-h 3 J11 0600-06008-x 21 J21
0600-08006-x 60 E10
166
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.

0601- 07556-10100 6 F11
0601-04004-x 16 E22 | 0757-

0601-04004-x 11 E30 0757-10170-0 13 B30

0602- 0757-32060-0 3 B63
0602-04004-X 3 E22 0757-32070-0 7 D23
0602-04004-x 4,8 E23 | 0759-

B682:82684% ].23,27,28 E34 B438:62868:4 48 47 B22
0602-06006-x 1 E10 | 0760-

0602-06006-x 20 E21 0760-11600-0 14 B30
0602-08004-x 33 E24 0760-12500-0 6 D23
0602-08006-x 11 E21 0771

0602-08008-x 61 E10 077140267 16 H10

0603- 0778-

0603-06006-x 2 E10 0778-04027-0 13 E22
0603-08008-x 12 E21 0778-04038-0 13 E30

0604- 0778-04040-m 3 E30
0604-04004-0 62 E10 0778-04042-0 12 E30

0605- 0778-04055-m 4 E30
0605-12012-0 5 E21 0778-04083-m 6 E30

06060- 0778-04107-m 30 E10
06060-05600 19 F11 0778-04107-m 8 J11

0607- 0778-06068-p 10 E21
0607-04004-x 58 E10 0778-06070-n 16 E10
0607-04004-x 19 E22 0778-06085- 9 E21
0607-04004-x 5 E30 0778-06088- 10 J21
06079-10100 14 F11 0778-06123-p 8 E21
06079-10200 2 F11 0778-06235-n 13 E10

0620- 0778-06250-n 15 E10
0620-12019-f 4 E21 0778-08088-k 12 J21

06212- 0778-08195-n 17 E10
06212-0630A 18 F11 0790-

0627- 0790-04045-0 17 E22
0627-04004-x 5 E23 0790-04100-m 7 E30
0627-04004-x 16 E24 0790-06140-n 18 E21
06277-1150A 20 F11 0794-

06408- 0794-04035-0 11, 14 E22
06408-10100 13 F11 0794-04042-0 5 E22

06416- 0794-04043-0 12 E22
06416-10110 10 F11 0794-04050-0 8 E22

0730- 0794-04055-0 7 E22
0730-02004-0 21 B10 0794-04060-0 9 E22

0731- 0794-04065-0 6 E22
0731-02004-0 20 E22 0794-04088-0 66 E10
0731-02004-0 22 B10 0794-04090-0 10 E22

0750- 0794-04093-n 11, 11-1 E10
0750-16022-0 5 B63 0794-04110-0 3 E23
0750-22030-0 1 B63 0794-04190-0 48-1 E10
0750-22030-0 2 E21 0794-04195-0 48 E10

0751- 0794-04270-n 12 E10
0751-04045-0 44 E10 0794-06230-n 14 E10
0751-19019-0 3 E21 0800-

0753- 0800-42032 31 B30
0753-08018-0 4 D23 0800-42032-s 30 B10
0753-08045-0 3 D23 0800-60055-s 50 B40
0753-08060-0 2 D23 | 0805-

0753-08098-0 1-1 D23 0805-78365-b 15 B63
0753-08123-0 5-1 D23 0805-78365-b 63 G10
0753-08138-0 1 D23 | 0813-

0753-08188-0 5 D23 0813-08016-0 34 E10

0754- https://tractormanualz.¢e1mB/08200-0 51 B40
0754-04050-a 23 B10 0813-08230-0 32 B40




0754-04055-a 24 B10 0813-09037-0 5 B40

0754-04055-0 21 E22 0813-09045-0 31 B40
0754-04065-a o5 B10 0813-09065-0 4,12 B40
07556- 0814-
07556-05100 17 F11 0814-16000-0 9 B50
167
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.
0814-35000-0 31 B10 11240-06700 13 H10
0815- 11240-11620 7 H10
0815-15028-1 71 B61 11240-11630 11 H10
0815-15036-1 43 B15 11240-11640 12 H10
0815-15069-a 66 B61 11240-11650 8 H10
0815-15100-a 65 B61 11240-11660 3 H10
68813:36624:8 32 E18 11248:1148 24 Hi8
0815-30040-0 35 B10 11240-11730 10 H10
0815-30049-0 32 B10 11240-11890 34 H10
0819- 11240-11960 9 H10
0819-08001-0 44 B15 11240-11970 5 H10
0821- 11240-12080 4 H10
0821-10030-0 10 B63 | 11340-
0821-10063-0 9 B63 11340-00050 35 D21
0821-15250-0 ) B63 | 11450-
0823- 11450-00300 9 D21
0823-04080-0 7 E23 | 11520-
0823-04090-0 7-1 E23 11520-00830 1 J23
0823-04100-0 6-1 E23 | 11620-
0823-04115-0 6 E23 11620-01810 62 G10
0823-04128-0 3 E24 | 12002-
0823-04133-0 3-1 E24 12002-01570 6 G10
0823-04152-0 4 E24 121-3667 58 G10
0823-04154-0 5 E24 | 12270-
0823-04157-0 2-1 E24 12270-00090-1 1 B61
0823-04159-0 5-1 E24 12270-02090 30 H10
0823-04162-0 7 E24 | 127-
0823-04165-0 6 E24 127-B530-A 18 B61
0823-04167-0 7-1 E24 127-B542-A 16 B61
0823-04168-0 15 E24 127-F321-A 19 B61
0823-04170-0 6-1 E24 | 128-
0823-04173-0 15-1 E24 128-F230-A 14 B61
0823-04187-0 9 E24 | 1350-
0823-04188-0 8 E24 1350-00800 33 B40
0823-04192-0 9-1 Eo4 | 144-
0823-04193-0 8-1 E24 144-2317 60 G10
0824- 146-
0824-04124-0 p) E24 146-0281 1 K10
0824-04129-0 2.1 E24 146-0343 9 K10
0824-04131-0 14 E24 146-0344 11 K10
0824-04136-0 14-1 E24 146-0345 12 K10
0851- 146-BJ10-A 49 B62
0851-01003-0 15 G10 | 147-
0851-01010-0 16 G10 147-7000-A 36 B62
0851-01015-0 17 G10 147-8000-B 2 B62
0909- 147-A111-A 45 B61
0909-0000 30 B30 147-A131-A 47 B61
0918- 147-A141-A 48 B61
0918-00000-I 42 B22A 147-A151-A 49 B61
10-030010 31 G10 147-A171-A 37 B62
11003- 147-A172-A 38 B62
11003-00021 1, 41 ci2 147-A181-B 3 B62
11003-00061 13 C12 147-A220-A 50 B61
11020- 147-B211-A 10 B61
11020-00050 ) Ci2 147-B220-A 11 B61
11020-00141 14 C12 147-B231-A 8 B61
11210- 147-B520-A 15 B61
11210-01430 26 H10 147-B540-A 40 B61
147-B910-B 13 B62
1124041240-00630 17 https://tragtqrmanuailzoe9pd-B 14 B62
11240-00940 18 H10 147-B930-A 20 B62




11240-01360 19 H10 147-B940-B 21 B62
11240-01580 20 H10 147-BE11-A 40 B62
11240-01600 21 H10 147-BH10-B 6 B62
11240-01610 15 H10 147-BH20-B 7 B62
11240-06480 6 H10 147-BL10-B 12 B62
168
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.
147-C311-A 25 B61 199-Z140-A 31 B62
147-C521-A 29 B61 199-7215-A 17 B61
147-D020-A 33 B62 199-7724-A 7 B61
147-F021-B 8 B62 | 30554-
147-F130-A 52 B62 30554-04022 8 B63
147-F220-A 30 B61 30554-04023 6 B63
145E319-A )8 B62 38334:41893 18 BS3
147-F941-A 39 B62 | 30746-
147-G700-A 35 B62 30746-00030 61 B61
147-G800-B 1 B62 30746-14010 64 B61
17P- 30754-
17P-B-35960 24 c12 30754-10045 21 c12
17P-B-68310 29 c12 | 30772-
17P-B-70490 o8 c12 30772-10025 63 B61
17P-B-95020 31 c12 | 30A60-
17P-B-98310 32 c12 30A60-00200 22 D23
191- 30A68-
191-11L0-A 9 B62 30A68-00400 11 G10
191-12P0-A 10 B62 | 30H32-
191-13E0-A 11 B62 30H32-00800 37 D22
191-2140-A 21 B61 | 30L30-
191-2206-A 6 B61 301.30-03200 07 D22
191-4260-A 22 B61 | 30L47-
191-6910-A 36 B61 30L.47-01060 1 D22
192- 30L47-01100 23 D22
192-2V08-B 5 B62 30L47-04600 24 D22
192-3K02-A 35 B61 | 31A66-
192-3K08-A 33 B61 31A66-05100 10 G10
192-3K23-A 34 B61 | 3469
192-3W04-A 41 B61 3469002100 22 G10
192-3X18-A 28 B61 | 40301-
192-3X32-A 2 B61 40301-01990 23 G10
192-4508-B 56 B61 | 40501-
192-7503-A 52 B61 40501-02170 1 F80
192-7508-A 53 B61 40501-02200 30 E24
192-8204-E 55 B61 | 40901-
192-9111-B 26 B61 40901-03940 17 B63
192-9121-A 25 B62 40901-04010 14 G10
192-95F1-B 24 B62 40901-04160 8 G10
192-E160-F 51 B61 40901-04190 16 B63
192-F217-A 62 B62 | 40908-
192-F227-A 4 B62 40908-00011 4 G10
193- 41201-
193-1173-A 45 B62 41201-00090 35 C11A
193-12G0-A 47 B62 | 41301-
193-1316-D 53 B62 41301-01240 25 B30
193-1812-A 54 B62 41301-01430 12 B30
193-1813-A 55 B62 41301-01610 10 B23A
193-1814-A 56 B62 41301-01610 9 B23B
193-1815-A 57 B62 41301-01620 o8 B40
194- 41301-01630 07 B40
194-1260-A 5 B61 41301-01720 49 B40
194-62C2-A 16 B62 | 41307-
194-62C3-A 17 B62 41307-00007 5 G10
194-62D0-A 18 B62 | 43010-
194-9011-A 38 B61 43010-03040 62 B61
194-G311-A 15 B62 | 446-
194-H413-A 22 B62 446-02002 26 G10
195- 195-3201-B 34 https://tractg@mangelz.¢esmiooo1 61 G10
195-A605-A 24 B61 | 553-




195-M011-A 31 B61 553-01310 7 B63
195-R013-B 32 B61 | 562-
199- 562-00900 6 B30
199-0808-A 42 B62 | 6010
199-7136-B 30 B62 60100620500 4 ci2
169
INDEX
PART-NO. KEY-NO. GROUP-NO. PART-NO. KEY-NO. GROUP-NO.
60100620600 16 ci2 | 9973
6NU1- 997350516 37 B61
6NU1-00001 11 ci2 | 9976
7122- 997650516 23 B61
7122-4123-30 20 G10 | 9978
7122-6026-60 21 G10 997800616 9 B61
7214 45140007 15 C12 g§g7879635B a6 B62
72140008 20 ci2 | 9980
72140010 3 ci2 9980108308 4 B61
747- 9983
747-00025 7 ci2 998310412 39 B61
747-00030 19 ci2 998310512 58 B62
748- 998340610 44 B61
748-00052 5 ci2 998340616 43 B61
748-00062 17 ci2 998340616 59 B62
8100 9992
810050001 6 ci2 999261000 27 B61
810050002 18 ci2 999271000 26 B62
822- 9994
822-00080 8 B23A 999400801 20 B61
822-00080 7 B23B 999400802 50 B62
855- 9995
855-00006 59 B61 999510816 41 B62
86781- 999511022 61 B62
86781-00017 16 F11 9995208008 42 B61
86781-00030 15 F11 999521000 3 B61
870- 999521224 27 B62
870-00007 31 D21 999531200 28 B62
870-00008 13 B22A | A40001-
870-00008 17 B22B A40001-20 12 F55
8822- A40002-
8822-020030 14 D21 A40002-5 11 F55
892- A4001-
892-20006 12 B15 A4001-14 10 F55
902- ADO05
902-00450 30 G10 ADO580A 2 F55
9022S- AD10
9022S-12 9 F55 AD1015A . F55
9022S-2 6 F55 | HCA3-
90225-6 3.5 F55 HCA3-60001 3 A11
9035- HCA3-60004 4 A11
9035-001 7 F55 | HH4-
904- HH4-17001-0 19 D23
904-00003 44 G10 | HHS2-
905- HHS2-11000-A 1 B10
905-00140 18 D21 HHS2-11000-B  1-1 B10
9050 HHS2-11000-C  1-2 B10
9050 4 F55 HHS2-31000-A 1 B30
9080 HHS2-31000-B  1-1 B30
908066820 51 B62 | HHS4-
908066825 13 B61 HHS4-10001-0 2 D21
9083 HHS4-10002-0 3 D21
908336612 48 B62 HHS4-10005-A 39 D21
908337616 44 B62 HHS4-10006-0 10 D21
9135- HHS4-17002-A 12 D23
9135-002 8 F55 HHS4-20001-A 2 D22
933- HHS4-20004-A 3 D22
933-59007 35 G10 HHS4-20008-A 12 D22
942- 94200003 11 https:/tiggtqrmanuaigsoabia-a =~ 99 pag
942-00004 41 G10 HHS4-20016-0 16 D22




9922 HHS4-20017-0 45 D22

992220312 19 B62 HHS4-20017-0 45 D22

9957 HHS4-33000-0 36 D22

995760600 23 B62 HHS4-33003-0 41 D22

995760800 29 B62 HHS4-40001-0 31 D22

170
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO,
HHS4-40004-0 30 D22 NFSH-80001 15 B22A
HHS7- NFSH-80001 19 B22B
HHS7-00004-A 24 B15 | NHS1-
HHSS8- NHS1-91000-0 1 C11A
HHS8-00009-0 4 J40 NHS1-91000-B 1 C11B
LFB- NHS2-

mBc2LFB-1220 32 B62 NHS2:166628 4 E18
MBC2-55001 36 B40 NHS2-10004 11 B10
MBC3- NHS2-10004-A  11-1 B10
MBC3-00001-1 15, 19, 23, 27 It NHS2-10006-0 27 B15
MBC3-00001-1 9, 15, 19 A12 NHS2-10007-0 28 B15
MBC3-00001-1 21, 26 C11A NHS2-10008-0 29 B15
MBC3-00001-1 21,26 C11B NHS2-10009-0 30 B15
MBC6- NHS2-10010-0 31 B15
MBC6-26001 59 G10 NHS2-10011-0 37 B10
MBU2- NHS2-21000-0 14 B10
MBU2-31102 4 B52 NHS2-30001-0 27 B30
MBUS3- NHS2-30004-0 22 B30
MBU3-00020 41 A12 NHS2-30006 32 B30
MBU3-00021 42 A12 NHS2-32000-0 15 B30
MBU3-00026 43 A12 NHS2-32000-A  15-1 B30
MBU3-00027 44 A12 NHS2-40001-A 47, 47-1 B40
MBU6- NHS2-40011-A 18 B15
MBU6-24001 23 B23A NHS2-40015-0 25 D21
MBUB-27001 58 B23A NHS2-40017-0 29 B22A
ME30- NHS2-40017-A  29-1 B22A
ME30-028401-1 18 B22A NHS2-40017-A 33 B22B
ME30-028401-1 22 B22B NHS2-40020-0 23 B22A
MHS7- NHS2-40020-A  23-1 B22A
MHS7-00006-0 5 J40 NHS2-40020-A 27 B22B
MM 30- NHS2-40026-0 6 B40
MM130-552 8 D23 NHS2-40028-0 22 B40
MM406- NHS2-40029-0 25 B40
MM406-885 15 D23 NHS2-40030-0 48 B40
MM431- NHS2-40031-0 52 B40
MM431-28201 9 G10 NHS2-40032-0 39 B15
MM434- NHS2-40032-A  39-1 B15
MM434-427 26 D22 NHS2-40034-0 42 B15
MM438- NHS2-40036-0 36 B10
MMA438-300 6 D22 NHS2-40037-0 53 B40
MM661- NHS2-40038-0 54 B40
MM661-019 25 D22 NHS2-40046 46 B15
MSS2- NHS2-41000-A 1 B40
MSS2-45920 15 B21B NHS2-42000-0 9 B40
NARS- NHS2-43000-A 13 B40
NARS-00007-A  14-1 H10 NHS2-44000-0 19 B40
NAS1- NHS2-44000-A  19-1 B40
NAS1-00001 29 C11A NHS2-45000-A 13 B15
NAS1-00001 29 C11B NHS2-45000-B  13-1 B15
NAS7- NHS2-45000-C  13-2 B15
NAS7-00530 21 F26 NHS2-50009-0 49 E10
NAS7-00710 2 F45 NHS2-60001 6 B50
NASS- NHS2-60002 5 B50
NASS-00010 7 B30 NHS2-61000-0 1 B50
NAS8-00011 8 B30 NHS2-61000-A  1-1 B50
NASS-00100 50 G10 NHS2-62000 1 B52
NASS-00400 40 ci2 NHS2-70001-B 67 B61
NASS-00700 20 C12 NHS2-70002-0 57 B61
NB50-NB50-023013-1 20 https://tragiamany s seme-70007-A 70 B61
NBC3- NHS3.00001-0 31 £10




NBC3-00001-1 7 A1l NHS3-11000-A 1 A1l
NFSH- NHS3-21000-0 10 A1l
NFSH-42003 10 B22A NHS3-31007-0 6 Al12
NFSH-42003 14 B22B NHS3-31007-0 6 J11
NFSH-50001 45, 64 E10 NHS3-32000-0 1 A12
171
INDEX
PART-NO. KEY-NO. GROUP-NO. PART-NO. KEY-NO. GROUP-NO.
NHS3-32000-0 1 J11 NHS6-50010 18 B23B
NHS3-51000-A 22 Al12 NHS6-50010-0 8 B15
NHS3-60001-0 22, 26 A1l NHS6-50011 14 B23B
NHS4- NHS6-50011-0 15 B23A
NHS4-10007-0 48 D22 NHS6-50015-B 9 B15
NHS4-20009-0 20 D22 NHS6-50017 4-1 B15
NHs5.NHS4-20012 49 D22 NHs8:38944 37 Bg3B
NHS5-10001-A 18 E10 NHS6-50020 21 B23B
NHS5-10003-A 20 E10 NHS6-50021 9-1 B15
NHS5-10004-A 19 E10 NHS6-50021 24 B23B
NHS5-10005-0 1 J21 NHS6-50027-0 14 B21A
NHS5-10007-0 2 J21 NHS6-50027-0 43 B22A
NHS5-10008-0 59 E10 NHS7-
NHS5-41000-A 55 E10 NHS7-00001-0 45 G110
NHS5-45001-0 17 E24 NHS7-00003-0 46 G10
NHS5-90001 28 E10 NHS7-00005-A 36 B15
NHS5-90002 29 E10 NHSS8-
NHS5-90003 13 E21 NHS8-00000-0 1 H10
NHS5-90004 15 E21 NHS8-00009 31 H10
NHS5-90005 19 E21 NHS8-00012 29 H10
NHS5-90006 2 E23 NHS8-00014 22 H10
NHS5-90007 24 E24 NHS8-00015 23 H10
NHS5-90009 26 E24 NHS8-00016 28 H10
NHS5-90013 25, 35 E24 NHS8-00019 32 H10
NHS5-90014 34 E24 NHS8-00028 33 H10
NHS5-90014 2 E30 NK27-
NHS5-90015 36 E24 NK27-01800 65 G10
NHS5-90015 9 E30 NK27-71600 11 E24
NHS5-90016 37 E24 NOS1-
NHS5-90016 10 E30 NOS1-00001 35 Ci12
NHS5-90017 38 E24 NOS1-00002-1 32 C11A
NHS5-90018 39 E24 NOS1-00002-1 32 C11B
NHS6- NOS1-60100 19 C11A
NHS6-00001-0 5 B21A NOS1-60100 19 C11B
NHS6-00001-0 34 B22A NOS1-60200 6 Al
NHS6-00002-0 6 B21A NOS1-60200 25 C11A
NHS6-00002-0 35 B22A NOS1-60200 25 C11B
NHS6-00003-0 35 B15 NOS1-60300 20 C11A
NHS6-20001 1 B23B NOS1-60300 20 C11B
NHS6-20001-0 1 B23A NOS1-90006 7 C11A
NHS6-20001-A 1-1 B23A NOS1-90006 7 C11B
NHS6-20001-A 1-1 B23B NOS1-90007 8 C11A
NHS6-20002 4 B23B NOS1-90007 8 C11B
NHS6-20002-0 4 B23A NOS1-90700 16 C11A
NHS6-20003 6 B23B NOS1-90700 16 Ci11B
NHS6-20003-0 6 B23A NOS1-90800 17 C11A
NHS6-20007 10 B23B NOS1-90800 17 Ci11B
NHS6-20007-0 1 B23A NOS1-91000 15 C11A
NHS6-20011-0 30 D21 NOS1-91000 15 Ci11B
NHS6-20013-0 18 B23A NOS1-94001-0 4 C11A
NHS6-20016-0 24 B23A NOS1-94001-0 4 C11B
NHS6-20017 27 B23B NOS1-94200 2 C11A
NHS6-20017-0 31 B23A NOS1-94200-B 2 C11B
NHS6-20018-0 25 B23A NOS1-94300 3 C11A
NHS6-20020-0 9 B22A NOS1-94300-B 3 C11B
NHS6-40001-0 36 B22A NOS2-
NHS6-40004-0 8 B21A NOS2-00005 16 B10
NHS6-40006-0 4 B22A NOS2-00006 49 G10
NHE6:46628:6 b https:/fgagiqrmanualggemEee7 88 B16
NHSA-40024-0 1 R21A NOS2-01800 18 Fo22




NHS6-40028 1 B22B NOS2-10109 2 B10
NHS6-40028-0 1 B22A NOS2-30004 28 D22
NHS6-50001-0 1 B15 NOS2-40005 32 B23A
NHS6-50003-A 4 B15 NOS2-40005 28 B23B
NHS6-50009-A 5 B15 NOS2-42001 6 B22A
172
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.
NOS2-42002 20 B22A NOSE-40001 6 B21B
NOS2-42002 24 B22B NOSE-40001 44 B22A
NOS2-42003 14 B22A NOSE-40001 38 B22B
NOS2-42003 18 B22B NOSE-40100 16 B21A
NOS2-50005 45 B40 NOSE-40100 5 B21B
NOS2-50006 46 B40 NOSE-40100 45 B22A
N8=2:38693 18 B1§ | Npg7-NOSE-40100 37 B22B
NOS2-50013 19 B10 NPS7-01000 46 E10
NOS2-50400 42 B40 | NPS8-
NOS2-50600 39 B40 NPS8-00500 26 B22A
NOS2-55000 26 B40 NPS8-00500 30 B22B
NOS2-90001 8 B10 | NRS3-
NOS2-90100 64 G10 NRS3-00004 33 A1
NOS3- NS20-
NOS3-00001-1 30 Al NS20-80001 9 B30
NOS3-00003 24 E10 | NSS2-
NOS3-00004 21 E10 NSS2-45860-A 4 B22B
NOS3-00005 45 A12 NSS2-45870-A 1 B21B
NOS3-00006 46 A12 NSS2-45880 6 B22B
NOS3-21018 11 A1 NSS2-45882 13 B22B
NOS3-21018 2 A12 NSS2-45910 14 B21B
NOS3-21018 2 J11 NSS2-45930 16 B21B
NOS3-31010 3,37 A12 NSS2-45940 42 B22B
NOS3-31010 4 J11 NSS2-45950 43 B22B
NOS3-40001 27 A12 NSS2-45960 44 B22B
NOS3-40100 36 A12 NSS2-45970 4 B21B
NOS3-40200 28 A12 NSS2-45970 36 B22B
NOS3-60001 33 A12 | NTS1-
NOS3-60002 29 A12 NTS1-70000 1 F40
NOS3-60003 23 A12 NTS1-70001 2 F40
NOS3-60100 2 Al NTS1-70002 3 F40
NOS3-60300 14 Al NTS1-70004 4 F40
NOS3-60400 18 A1 NTS1-70005 6 F40
NOS3-60600-1 12 A12 NTS1-70006 11 F40
NOS3-60700 8,18 A12 NTS1-70007 14 F40
NOS5- NTS1-70100 10 F40
NOS5-00002 6 E21 | NTS6-
NOS5-00100-1 1 E21 NTS6-10001 24 H10
NOS5-00500 36 E10 NTS6-10010 27 H10
NOS5-00600 37 E10 | PA-
NOS5-00700 21 E21 PA-0563 6 K10
NOS7- PA-0564 5 K10
NOS7-00100 1 F11 PA-0565 4 K10
NOS7-00110 22 F11 PA-0566 3 K10
NOS7-00200-1 1 Fo4 PA-2376 8 K10
NOS7-00210 22 F24 PA-2377 7 K10
NOS7-00220 20 F24 PA-2378 2 K10
NOS7-00230 21 F24 PA-5219 4 B30
NOS7-00500 22 E21 | S00
NOS7-00900-1 1 F26 SOOHRUAC220 4 B50
NOS7-00910 20 Fo6 | SP11-
NOS7-00920 20 F26 SP11-00002 1 D21
NOS7-01100 1 F45 | SP17-
NOS7-01200-1 13 J21 SP17-00006 6 D21
NOS7-01500 1 F29 | SP19-
NOS7-01510 20 F29 SP19-00003 15-1 D21
NOS7-01600 7 E10 SP19-00006 15 D21
NOS7-01800 1 F75 | SP22-
NOS8N\0S8-00001 38 https://traciqymanualz.gegy gage3 20 F24
NOSKKL-NNANN 18 nNo2o2 CP22_NNNNK 11 FA1




NOS9- SP22-00009 2-1 F61
NOS9-51300 5 J21 SP22-00012 1-1 F11
NOS9-53001 14 J21 SP22-00012-1 1-2 F11

NOSE- SP22-00035 2 F61
NOSE-40001 15 B21A SP22-00036 1 F61

173
INDEX
PART-NO. KEY-NO. GROUP-NO. | PART-NO. KEY-NO. GROUP-NO.

SP22-00049 46-1 E10
SP23-

SP23-00001 20 B30
SP24-

SP24-00002 1 F20

SP24-00003 28 F20

3p54-00805 3 F%5

SP24-00006 1 F28

SP24-00007 22 F28

SP24-00035 1-1 F29
SP25-

SP25-00004 26 B10

SP25-00004 13 F55

SP25-00006 27 F50
SP44-

SP44-00001 1 J40
SP45-

SP45-00001 1 G10
SP49-

SP49-00020 29 G10

SP49-00021 7 G10

SP49-00023 68 G10

SP49-00024 66 G10

SP49-00025 67 G10

SP49-00036 38 G10
SP65-

SP65-00003 30 B23A

SP65-00003 26 B23B

SP65-00004 29 B23A

SP65-00004 25 B23B
SP66-

SP66-00001 10 B15

SP66-00004 10-1 B15
SP71-

SP71-00005 39 C12
SP76-

SP76-00002 35-1 C11A

SP76-00002 35 C11B
VZ03480-

VZ03480-0136 3 F61
VZ03540-

VZ03540-0224 6 F61
VZ07110-

VZ07110-0034 8 F61
VZ33160-

VZ33160-0035 9 F61
VZ33210-

VZ33210-0045 10 F61
VZ33310-

VZ33310-0095 5-1 F61

VZ33310-0160 5 F61
VZ33340

VZ3334002152 7 F61
VZ33410-

VZ33410-0063 4 F61

https://tractqrmanualz.com/




